
ELUC - Proposals for ARPA Funds for Water Projects

County Board 
District Requesting Body Project

Total Project 
Cost

ARPA Funding 
Request Amount Page

1
Sangamon Valley Public Water 
District

Advance Water Main Project in Gas Leak Affected Area of 
Mahomet Aquifer $10,020,000.00 $500,000.00 1 - 19

District One Subtotal $500,000.00

2 Penfield Water District Replacement of Hydropneumatic Water Tank $105,000.00 $70,000.00 20

2 Triple Fork Mutual Drainage District Culvert Replacement $120,000.00 $120,000.00 21 - 22

2 Village of Ludlow
Upgrades to Community Water Supply Distribution 
System $2,850,000.00 $400,000.00 23

2 Village of Ludlow Sanitary Sewer Constructions $6,000,000.00 no current request 24
2 Village of Thomasboro Stormwater Drainage Improvements $450,000.00 $450,000.00 n/a

District Two Subtotal $1,040,000.00

3 Village of Ogden Broadway Street Drainage $240,000.00 $120,000.00 25 - 28
3 Village of Ogden Northeast Drainage $250,000.00 $125,000.00 29 - 30
3 Village of Ogden Rail Trail Area Drainage $190,000.00 $95,000.00 31 - 32
3 Village of Ogden Wastewater Treatment Plant $150,000.00 $75,000.00 33 - 34
3 Village of Royal Update to Water Plant $950,000.00 $250,000.00 35
3 Village of St. Joseph Storm Sewer $500,000.00 $250,000.00 36 - 38

District Three Subtotal $915,000.00

4
Pesotum Consolidated Drainage 
District Replacement of Main Tiles $363,000.00 $181,484.00 39 - 52

4 Village of Ivesdale
Upgrades to Community Water Supply Distribution 
System $1,100,000.00 $250,000.00 53

4 Village of Pesotum Construction of Sanitary Sewer Collection and Treatment $8,107,000.00 $250,000.00 54
4 Village of Tolono Construction of Wastewater Treatment Plant $12,550,000.00 no specific ask 55 - 58

District Four Subtotal $681,484.00

Multiple

Champaign County Farm Bureau, 
Champaign County Soil & Water 
Conservation District and Illinois 
Nutrient Education & Research 
Council

Accelerate Use of Cover Crops in Champaign County $245,000.00 $245,000.00

59 - 61

ALL
Champaign County Environmental 
Stewards Establish a Household Hazardous Waste Collection Facility $1,750,000.00 $650,000.00 62 - 71

1. The four rural County Board districts have been allocated $2m ($500,000 each) in the 2022 ARPA Budget per previous discussions.

2. The Board has not established a formal deadline for submission of ARPA proposals, however ELUC will consider proposals
received by April 1, 2022 for allocation recommendations at its April 7, 2022 meeting.



1

Date: March 7, 2022 

Sangamon Valley 
Public Water District 

709 North Prairieview Road 
Mahomet, Illinois 61853 

To: Darlene Kloeppel, Champaign County Executive 

From: Kerry Gifford, General Manager 
Sangamon Valley Public Water District 

Re: Request for ARPA Funds in the amount of $500,000. 

Please see the attached following items: Engineer agreement, Engineer design cost and a 
Project summary of the gas leak affected area . The Water District respectfully request the 
use of ARPA Funds in order to advance t he water main project to the shovel ready stage. 

Sincerely, Jj:_AAEY PUBLIC DISTRICT 

Kerry Gifford 
General Manager 



2

ORIGINAL ~ DONOHUE 
TASK ORDER NO. 033 

TO 
CONTINUING PROFESSIONAL SERVICES AGREEMENT 

Between Sangamon Valley Public Water District (Owner) and 
Donohue & Associates, Inc. (Donohue) 

Date of Original Executed Agreement: August 26, 2014 
Date of this Task Order: February 25, 2022 

TASK ORDER NAME/DESCRIPTION 

Northward Expansion Design Services 2022 

A. TASK ORDER GOALS 

The goals of this Task Order are as follows: 

Project No. 12757.033 

The Sangamon Valley Public Water District (District) desires to expand its boundaries to the north by 
extending water mains to nearby subdivisions that are currently served by private wells, jointly driven by 
interest from potential users in this area. 

The northernmost portion of the present SVPWD Service Area along Illinois Route 47 ends at the 
Thornewood North Subdivision. SVPWD's treatment facility provides customers with softened finished 
water that is sourced from the Mahomet Aquifer (the primary groundwater source of drinking water supply 
for much of Champaign County). Residents who live outside the SVPWD Service Area, including those 
residents in Newcomb Township (located north ofThornewood North Subdivision), obtain drinking water 
from private wells. Most of those wells were dri lled into a more northern portion of the Mahomet Aquifer. 
The rural area to the north of SVPWD's present Service Area also contains the Manlove Field natural gas 
storage facility, operated by Peoples Gas Light & Coke Company. The facility is an underground storage unit 
4,000 feet below ground in a sandstone, saltwater-bearing formation, below the Mahomet Aquifer. Various 
reports indicate that in 2016, a leak occurred in a vertical pipeline that extends into the gas storage area 
and natural gas escaped through the leak and into the Mahomet Aquifer. 

In September 2018, a group of residents affected by this event met with SVPWD officials to determine 
whether SVPWD could provide potable water to t heir residences, for domestic use only. SVPWD agreed to 
examine that possibility and to evaluate the actions needed and cost thereof to extend public water mains 
to the affected properties. 

The SVPWD has requested that Donohue & Associates, Inc. perform design engineering and bidding 
services to design improvements that consist of the installation of a booster pump station and a water main 
system expansion north along Illinois Route 47 to serve prospective customers located near the gas plant, 
with additional loops to the east and west to serve gas-affected customers, and provide water services to 
new developments. The combined length of all proposed water mains is 141,300 lineal feet. Due to the 
nature of the existing development in this area, and to provide a high level of water quality, this main 
extension is planned to provide rural water service but will not be sized for any degree of fire protection. 

Due to funding availability, this project will be developed into three separate phases to be bid individually 
as construction funding becomes available. 

Page 1 



3

B. SCOPE OF SERVICES 

Basic Services to be provided by ENGINEER for this Project under this Agreement are as follows: 

1. Project Development and Management 

1.1. Assign Terry Boyer, PE, as the Project Manager who will coordinate Project activities and will be 
the principal liaison between the OWNER and ENGINEER. 

1.2. Prepare a Project plan that addresses the Project background and location; the Project purpose 
and description; OWNER and Project team member information and roles; a work outline for 
design services; Project schedule; Project budget by work tasks; and additional information 
that may be appropriate. 

1.3. Conduct a project kick-off meeting with the OWNER's representatives to review Project goals 
and objectives and to review the proposed Project schedule. 

1.4. Provide monthly progress reports to the OWNER to document services performed and 
schedule status. This is typically performed as part of the monthly Project invoicing routine. 

2. Design Services 

2.1. Process Design and Layout Phase 

2.1.1. Review applicable available studies, reports, drawings, design summaries, and other 
existing facility information regarding the OWNER's existing facilities. 

2.1.2. Prepare and submit environmental clearance letters for IHPA, IDNR and USACE. 

2.1.3. Perform utility coordination for utilities in the proposed project area. 

2.1.4. Perform preliminary equipment selection based on preferences of OWNER's staff and 
ENGINEER recommendations. 

2.1.5. Prepare water main design calculations for expansion of the system. A WaterGEMS 
model for the entire proposed rural water main network will be developed. 

2.1.6. Contract for topographic site survey services as needed to design the Project. The rural 
water main drawings will be developed using Champaign County GIS aerials and 2' 
contour lidar data in lieu of detailed survey. Detailed topographic survey will be 
performed at the pump station site only. 

2.1.7. Contract as needed for geotechnical engineering services for subsurface geotechnical 
exploration to determine the likely subsurface foundation conditions for bore and jack 
locations. 

2.1.8. Assist the District in preparation of easement plats. The easement plats will be 
developed for 120 easements, which covers the gas impacted customers. The Owner 

Page 2 



4

will develop the legal easement documentation with the District's attorney and will be 
responsible for all easement negotiations. 

2.1.9. Prepare flow sheets for the proposed improvements and conduct an internal flow 
sheet review meeting. 

2.1.10.Prepare prel iminary process and instrumentation diagrams (P&IDs) after the flow sheet 
meeting. 

2.1.11. Develop new process motor list and other electrical loads. 

2.1.12. ldentify major uti li ties and their approximate locations within the Project site limits. 

2.1.13.Utilizing available facility drawings and mapping, field visit observations, and 
discussions with OWNER, prepare preliminary layout drawings for Project facilities and 
conduct an internal preliminary layout review meeting. 

2.1.14.Prepare a process design and layout phase submittal consisting of written descriptions 
of the Project indicating the proposed facilities along with the basis for selection, the 
final design criteria, a summary of preliminary hydraulic design calculations, a listing of 
any potential conflicts including environmental impacts and recommended solutions, 
any special construction requirements/procedures that may be known at the 
preliminary design stage, and the process design and layout phase drawings. 

2.1.15.Prepare a preliminary opinion of the probable construction cost based on the 
preliminary layout drawings. 

2.1.16.Perform an internal quality review of the preliminary layout drawings, project design 
description, and preliminary opinion of the probable construction cost. 

2.1.17 .Submit a PDF copy of the process design and layout phase submittal to the OWNER for 
review and comment. 

2.1.18. Conduct a process design and layout review workshop with the OWNER's 
representatives to get their review comments and input on any necessary changes for 
the Project design. Prepare workshop notes documenting proposed changes to the 
process design and layout phase completion documents and incorporate comments 
and any necessary changes into the design. 

2.2. Final Layout Phase 

2.2.1. Complete hydraulic, structural, and other computations to define final size and location 
of new structures or existing structure modifications. 

2.2.2. Develop rural water main drawings and associated details . 

2.2.3. Develop final layout drawings, with designer notes for final layout review and approval. 

Page 3 



5

2.2.4. Perform internal P&ID crit ique and final layout meetings. Revise P&IDs and final layout 
drawings after these meetings. 

2.2.5. Prepare an index of proposed specifications for the final layout submitta l. 

2.2.6. Update the opinion of the probable construction cost based on the completed final 
layout design documents. 

2.2.7 . Submit for review and comment by the OWNER a PDF copy of the final layout drawings 
(half size), specifications index, the final design criteria, a summary of final hydraulic 
design calculations, any special construction requirements/procedures that may be 
known at the final layout design phase, a listing of permits required for construction 
approval, and the updated opinion of the probable construction cost. 

2.2 .8. Conduct a final layout review workshop with the OWNER to get the OWNER's review 
comments and input on any necessary changes for the Project design including design 
ch anges to reduce the const ruction cost. Prepare workshop notes documenting 
proposed changes to the fi nal layout design completion documents and incorporate 
comments and any necessary changes into the design. 

2.3.Final Design Construction Drawings Phase 

2.3 .1. After incorporation of the final layout workshop review comments and requested 
changes, prepare and distribute base sheet drawings to design disciplines in order to 
deve lop construction drawings for one bid package to be advertised for bids and to be 
constructed by one prime contractor. 

2.3.2. Finalize P&ID drawings. 

2.3 .3. Prepare construction specifications utilizing the ENGINEER's master specifications. 

2.3.3 .1. Front end bidding and contract documents w ill be prepared using applicable 
Engineers Joint Contract Documents Committee (EJCDC) documents for 
Division O and will be prepared for one bid package to be advertised for bids 
and to be constructed by one prime contractor. 

2.3.3.2. Technical specifications will be prepared using the Construction 
Specifications Institute (CSI) 3-part format for SO Divisions. 

2.3.4. Conduct an internal meeting to coordinate location and specifications of wired 
components. 

2.3.5. Perform an internal designer review of the prepared final design construction drawings 
and specifications and then incorporate review comments. 

2.3.6. The opin ion of the probable construction cost will be updated based on the prepared 
final design construction drawings and specifications after designer review comments 
are incorporated. Also, revise t he opinion of probable construction cost if necessary 
after the quality review comments are incorporated. 

Page 4 



6

2.3. 7. Perform an internal quality rev iew of the final construction drawings and specifications 
after designer review comments are incorporated. Incorporate quality review 
comments . 

2.3 .8. After incorporation of quality review comments, submit a PDF copy of the final design 
construction drawings (half size), specifications, and updated opinion of the probable 
construction cost to the OWNER for review and comment. 

2.3.9. Conduct a final construction drawings and specifications review workshop with the 
OWNER's representatives to get their review comments and input on any necessary 
changes for the Project design. Prepare workshop notes documenting proposed 
changes to the final construction drawings and specifications . 

2.3 .10.Prepare and assist the OWNER in submitting applications after incorporating the final 
design construction drawings and specifications workshop review comments into the 
final design documents to file for a construction permit from the Illinois 
Environmental Protection Agency (IEPA). Provide technical input and assist the 
OWNER in consultations with appropriate authorities as required to secure permits or 
approvals from the IEPA. The OWNER shall pay the fee cost for submitting all 
regulatory agency permit applications. 

2.3.11.lncorporate review comments received from the OWNER and from the government 
agencies to which construction permit applications were submitted to finalize the 
drawings and specifications for bidding. Drawings for bidding purposes will be 
reproduced at half size un less electronically distributed. The final documents will be 
signed and sealed by a registered Professional Engineers in the State of Illinois. The 
drawings and specifications will be prepared for the designed improvements to be bid 
for up to three projects. 

C. PROJECT CONDITIONS 

The scope of services, timing of services, and compensation for services set forth in this Agreement are 
based on the following conditions: 

1. Environmental investigations, including archaeological surveys; wetland delineation and mitigation 
design services; hazardous or contaminated area investigations and design of remediation; rare, 
threatened, or endangered species habitat investigations; or other sensitive area investigations are 
not included with this agreement. 

2. Engineering services for bidding phase services, construction administration, construction 
observation and application engineering for the project improvements are not included and will be 
negotiated as an agreement amendment or separate agreement. 

3. District will reimburse Consultant for any permitting fees incurred. 

Page S 



7

D. PROJECT TIMING 

Donohue shall be authorized to commence the Services set forth herein upon execution of this Task Order 
and as per the existing Continuing Services Agreement covering this Agreement. The deliverables under 
this Task will be completed as follows : 

Easement Development: Within 180 calendar days of receipt of a notice to proceed. 

Preliminary Layout Phase: Within 210 calendar days of receipt of a notice to proceed. 

Final Layout Phase: Within 240 calendar days of rece ipt of a notice to proceed . 

Construction Documents Phase/Permit Application Submittal : Within 300 calendar days of receipt 
of a notice to proceed. 

E. COMPENSATION 

Donahue's charges shall be in accordance with Donahue's standard charge-out rates in effect at the time 
t he Services are performed. Rout ine expenses will be billed at cost. The cost for these Basic Services for this 
Task Order will not exceed $499,530.00 without written approval from Owner. 

F. APPLICABILITY TO CONTINUING SERVICE AGREEMENT 

The terms and cond itions included in the existing Continuing Professional Services Agreement executed 
between the District and Donohue on August 26, 2014 remain in force and apply to this Task Order. 
Included in said Agreement, under Part Ill on page 3 are stipulations and constraints on how often Donohue 
may invoice the District and when and those provisions remain in force upon this Task Order. 

APPROVED FOR OWNER APPROV~ O~ O~ 

By:__________ By l.5-,r~ ~ 
Printed Name: -~M~e~g~h=a~n-'H~e~n~n~e=s~y____ Printed Name: Craig W. Brunner. P.E. 

Title : -----~B~o""a-'--rd"'--"C"'"'h=a'"""ir'"'"m'""a-'-n'--___ _ Title: ------""'"P-'r-=e=si=d-=e-'-'n-"-t _____ _ 

Date : ___________ ____ _ Date: ___ _.,_cfi.,z.=-'Cbn-=ld1Jl=?=2SCL, =2a=122=------

Page 6 



8

Boyer 
Task S240 

FINAL OEStGN PHASE 

Kick~ffSiteV1srt 4 

Geotech. Report 

Topographic Survey and Easements 

Hvdraullc Analvsis 8 

Prehmmary Design Memo 2 

Process Flow Sheets and P& IDs 4 

Process Design Workshop 4 

Equipment Selection 2 

Preliminary Layout preparation including coord. meetings 12 

Field verify p1p1ng locations vs "As-Bu11t'S" 4 

Review Preliminary Layout Drawings with SVPWD 8 

Compile Final Layouts 4 

Finalize Motor l.Jst & One Une Diagrams 4 

Prepare F1nal Layouts Phase Cost Opinion 4 

ReV!ew Final Layout Drawings wrth SVPWO 8 

Prepare Final Contract Documents to 95% complebon level 12 

lntemat QA.QC reVM!w and incorporation 12 

Update Cost Op1rnon 8 

Review 95% complete Orawmgs w/ SVPWO + 1ncorp. comments 12 

Prov,de IEPA-permit documents to SVPWD 6 

1EP A perm rt approval of bidding documents 4 

Pub~c Information Meetings 40 

BIO PHASE 

Issue bidding documents ptanholders 

Prepare for & attend Pre•B1d Conference 

Respond to bidders' questions 

Prepare 8, issue addenda 

Attend Bid Opening & evaluate bids 

Assemble Notice of Award & Proceed 

Pnnl Executed Copies & ONner copy 

Letter of award recommendation 

Compile conformar,ce pro1ect manual copies for UCSD 

Compile conforma r.ce proJed drawing copies for UCSO 

Total 162 

Donohue & Associate~ Inc 

Sangamon Valley Public Water District 
Northward Expansion - Design Entire System 

Engineering Fee Estimate 

Safford Proc/Civ Proc/Mech Mech Eleci . QC 
S185 $150 $150 $200 $220 

8 

4 

24 8 

180 22 

8 

6 8 

8 8 4 

52 

160 12 12 4 

32 8 

8 8 

320 12 8 8 

8 8 2 4 

24 8 4 

8 8 

160 88 24 

48 12 4 8 

16 8 8 

12 10 

8 2 

4 8 

60 

180 932 284 66 :(4 

Electrical l&C QC l&C 
$150 S200 $185 

8 8 

4 16 

8 4 

32 4 16 

4 4 

12 4 12 

28 12 

8 8 

80 12 32 

6 6 6 

8 8 

4 4 

8 

206 30 130 

Sir.QC Slrud. Oper Total Total 
S185 $170 S220 Hours labor 

12 S2.160 

4 8 S1 .280 

32 $4.800 

210 $38,520 

4 4 34 S5.920 

4 42 S7 ,700 

4 4 44 $7,660 

54 $8,280 

8 12 8 280 $45 ,800 

44 $6,960 

4 4 40 S7 ,220 

4 24 12 420 S66,400 

66 $11,060 

8 4 68 S11 ,480 

24 $4 ,320 

36 12 456 S73,960 

4 8 8 122 S21,510 

4 60 S10,480 

4 4 50 S9,080 

16 S2 ,940 

24 $3,960 

100 S18,600 

so 
so 
so 
so 
$0 

$0 

so 
so 
$0 

so 

16 112 64 2,206 $370,090 

Travel 

$400 

$900 

S600 

$600 

S800 

$600 

$3,900 

Donohue & Associates , Inc. 
24-Feb--22 

Printing & Sub Sub-
Shiooina Consult Total 

$ 2.560 

S7.500 s 8.780 

$111,500 S 116.300 

s 6,000 $ 44.520 

s 5,920 

S160 s 7,860 

s 8 ,560 

$50 $ 8.330 

S 45 ,800 

$ 6 .960 

$220 $ 8,040 

S 66.400 

s 11 ,060 

s 11,480 

s 4.920 

s 73,960 

S 21 ,510 

s 10,480 

S110 $ 9 ,990 

s 2 ,940 

$ 3.960 

s 19,200 

s 
s 
s 
$ 

$ 

s 
$ 

s 
s 
$ 

$6,540 $11 9,000 

Total 
Cost 

$ 499,530 

$ 

$ 499,530 



9

Sangamon Valley Public Water District 
709 N. Prairieview Road. P.O. Box 285, Mahomet, Illinois 61853 -0285 

Phone : (217) 586-2534 E-mail : kgiffo rd@svpwd com 

Meghan Hennesy Board Chairman Kerry Gifford General Manager 

NORTHERN EXPANSION 

SANGMON VALLEY WATER 

SYSTEM. 

PROJECT SUMMARY 

The Sangamon Valley Public Water District northernmost portion of its present service Area along 
Illinois Route 47 ends at the Thornwood North Subdivision . SVPWD's treatment facility provides 
customers with softened finished water that is sourced from the Mahomet Aquifer (the primary 
groundwater source of drinking water supply fo r much of Champaign County) . Residents who live 
outside the SVPWD Service Area, including those residents in Newcomb Township (located just north of 
Thornwood North Subdivision), obtain drinking water from private wells. Most of those wells were 
drilled into a more northern portion of the MahometAquifer where a natura l gas leak occurred . 

The rural area that is north of SVPWD's Service Area contains the Manlove Field natural gas storage 
facility, operated by Peoples Gas Light & Coke Company. The facility is an underground storage unit 
that was opened in the 1960's. The Illinois State Geological Survey indicates tha t it is capable of storing 
around 150 billion cubic feet of natural gas. The storage facil ity is 4,000 feet below ground in a 
sandstone, saltwater-bearing formation, below the Mahomet Aquifer. In 2016, a leak occurred in a 
vertical pipeline that extends into the gas storage area and natural gas escaped through theleak and 
into the Mahomet Aquifer. Shortly t hereafter, local residents near the leak reported observing signs of 
the gas, with the residents noticing cloudy or milky well water, tiny bubbles in the well water, a film 
left on the body after taking a shower and in some cases, flammable water. 

Currently, residents in the proposed gas leak proposed expansion area are served with private wells 
varying in age Over 50% of these wells are more than 20 years old and may be in need of 
mechanical/electrical rehabilitation and/o r replacement for even older wells. The water main 
extension could offer reliable, potable water service to these people a fairly comparable costs for wells 
that are in need of rehab/replacement. Rather than drilling a new well into a potential methane 
contaminated aquifer, the residents would be able to connect to the district's water main which 
provides safe clean drinking water. 



10

The Sangamon Valley Public Water District request Champaign County government provide $500,000 in 

ARPA funding to comp lete t he water main extension design work and bring the project to the point of 

" shovel ready". The total cost for the proposed project is projected to be $10,020,000. The District is 

seeking a grant from the Illinois Department of Commerce & Economic Opportunity in the amount of 

$3 .8 million. The 3.8 million will cover the initia l phase of water service to the known gas leak affected 

homes. The balance of 6,220,000 is to be financed t hrough future grants. These future water main 

phases will be for homes with older wells and who are close to the gas contamination affected area . 

These areas will be addressed as state or federal grants monies become available. 

Budget summary of the projected cost for the enti re water main extension is listed below: 

LEGAL, BOND COUNSEL, & ADMIN 
ENGINEERING DESIGN & BIDDING 
CONSTRUCTION ENGINEERING SERVICES 

CONSTRUCTION CAPITAL COSTS 

LAND ACQUISITION FOR BOOSTER STATION 

00 PRIVATE WELL DISCONNECTIONS {226 USERS) 

$10,000 

$562,000 
$593,000 

$7,001,000 

$80,0 

$791, 
000OTHER COSTS {EASEMENT DEVELOPMENT & PURCHASE) 

$283, 
000CONSTRUCTION CONTINGENCY 

$700, 
000 

TOTAL $10,020,000 



11

Technical Memorandum 

Project Summary ~ Northward Expansion 

Sangamon Valley Public Water District 

• 
~ DONOHUE 

Date: August 23, 2021 

To: Sangamon Valley Public Water D{st rict Board of Directors 

Kerry Gifford, General Manager, Sangamon Valley Public Water District 

From: Terry Boyer, Donohue & Associates 

Re: Northward Expansion Project Summary 

The Sangamon Valley Public Water District seeks to expand water service to the northern parts of the new 
District boundaries, primarily to provide potable water to households whose private wells are 
contaminated with natural gas from the Peoples Gas storage reservoir. 

Project Phases 

Phase 1 - Install booster pump station north of Thornewood subdivision and transmission mains to the 
north to serve the Peoples Gas impacted homes. Cost Opinion ::. $3,800,000. 

Future Phase(s) - Expand service area and water services to the areas further east of Route 47 and further 
west of Route 47. 

Schedule 

Projected grant funding from State 
Initiate Design 
Environmental Clearances 
Easements 
Preliminary Design 
Final Design 
Permitting 
Bidding 
Construction 
Water Available t o New Customers 

Critical Items 

Easements - approximately 120 easements 

Aug 2021 
Sep 2021 
Sep - Dec 2021 
Sep 2021- Jan/Feb 2022 
Sep - Dec 2021 
Jan - May 2022 
Feb - May 2022 
May- Jun 2022 
July 2022 - July 2023 
July 2023 

Environmental Clearances-Archaeological Phase I and Phase II 
WaterGems Model for entire potential system 
DCEO Administration - can request up to 25% upfront to pay for soft costs 
Conceptual Drawings 



12

Sangamon Valley Public Water District 

Northward Expansion of Water System 
Mahomet, Illinois 

PHASE 1-BASE 
OPINION OF PROBABLE PROJECT COST 

August 2021 

WATER MAIN OR STRUCTURE NO. AND NAME 

Line 100: 6" water main along 350E/IL-47 from Quarry Rd to Booster Station North of 2425 N 

Line 101: 6" water main along IL-47 from Booster Station North of 2425 N to 2500 N 

Line 102: 6" water main along IL-47 from 2500 N to 2600 N 

Line 103-A: 4" water main along IL-47 from 2600 N to 2700 N 

Line 103-B: 4" water main along 350 E/Rte 47 from 2650 N to 2700 N 

Line 104: 3" water main along 2700 N and 425 E from IL-47 

Line 105: 3" water main along IL-47 and 2800N from 2700 N to Gas Plant 

Line 122: 3" water main along 2650 N from 350 E/Rte 47 to 300 E 

Line 123: 3" water main off 300 E 

Line 130: 3" water main along 2800 N from 350 E/Rte 47 to Gas Plant 

Line 131: 3" water main along 2800 N from 350 E/Rte 47 to 400 E 

Item 201: Booster Pump Station, Hydropneumatic Tank & Ground Storage Tank 

Total Construction Cost of all Project Cost Items = 

Contingency = 

I Design Engineering = 

Bid Assistance = 

Construction Engineering = 

Easements (120 easements estimated I = 

Private Well Disconnection (46 usersl = 

Land Acquisition for Booster Station = 

Legal Fees = 

TOTAL PROJECT COST = 

Donohue & Associates, Inc. 

I Initial Cost I 

$126,000 

$175,000 

$232,000 

$105,000 

$137,000 

$272,000 

$171,000 

$131,000 

$62,000 

217,000 

81,000 

$1,060,100 

$2,769,100 

$277,000 

$252,300 I 
$15,000 

$225,000 

$84,000 

$92,600 

$80,000 

$5,000 

$3,800,000 



13

t,OOC 

sore 
gore 
lOOC .... 

N sore 0 
N 
0 ..., 600C 

M otre 
0 ~ 0 ttre N ~ 
I ztre <{ 

)( 0 
cu tJ 

"'D ctre bi 
C s>o - t,tOC :, ..., <{ 
V, 

~ 0 sire IO u ~ 
C 9tre ' 
0 ~ ·- Q ..., ltre u 
:::::s '-

IO .. 8lre '1) ..., > V, • C 
0 6tre 
u 
it: reoz: 
z 

tZOZ: w 

B ~ 6 ~ B B ~ ~ 
d ~ ~ ~ N 8 00 '° .-1 0 °' °' .-1 .-1 .-1 .-1 .-1 .-1 

J(?i),\ -Ji)AQ •Jei)A u ! i)Ue4J 



14

Sangamon Valley Public Water System Northward Expansion - Phase 1 with Alternates 

LEGEND 4 3 
- Indicates proposed 3-inch water main extension 

Indicates proposed 4-inch water main extension - • - • - - - • - - - • - - - - - • w~ - • - • -

- Indicates proposed 6-inch water main extension 

- Stale Route 47 

District Boundary 

Cl Indicates House with thermogenic gas issues. 

LL.I 
0 
0 

"" ~ 

2 1 

Cl 
[HJ 

Indicates House with biogenic gas issues. 

Indicates House with biogenic or "non-definitive" 
gas issues. 

9 10 ~----- ~4------------ ~~ ----
~ 

Im] Indicates House with "non-definitive" gas issues. 

CJ Indicates House with no current issues but which 
may wish to connect in the future, 

CJ Cl - J / : 
"'~"°1 I 

- 7 . LU 

~ w 1'3 I ; 

18 2 17 ~ : 6 J- el/WIie r 14 I 13 

' '" ,~,n- CJ 
Cl m 

m , N ........... c:li......... .. !m:1 m \\\ CJ m m 
Cl Cl '

700 
: •• •••••• ci1 ~ 1Ei l!IIICI Cl [El l!i1 
~ Cl [Ell CJ ~ ~•rwa;t 2675N 

19 20 21 "' Cf:. ~ _)liiiii&J 23 24 
CJ CJCJ[:] 

CJ mane - ~ 
CJ Cl CJCI ' ~ 

6 N ...• GlGICJCl . ..._ o . 2 00 _...,.__ 0 

Cl Cl Cl Cl Cl m cfl; m.Bl,.,_ "' 

,Cl 

30 29 ~ 28 -1 : ~ l 2550N25 

CJ : II : - B1• o,tch 
Cl IBJ [E] CJ Cl_ Cl I .. 

~oN 
001 I m m CJ 

~ I ~~ -31- . - - - - - 2- - - - - - - - - - - - - -::,,, - - - - - - - - - - - - - · 1 
LU LU 
0 0 
If\ "' ~ ~ 

BOOSTER ST A. 
&GROUND 
STORAGE TANK 

35 

~ 
0 

"' "' 
36 

I 
P,4..1'" I 

~ I ~ec.,~lr 
____ _ _ ,. ___ _ _ .,. _.,_ __ 

, _____ ---------
2400N 

16, 
5 4 3 2 

~ 

"'1:1 
c:i: 

"' 1 
, ~ --------· -

0 ~ 3:- - • J 

I 
r I 

, 
--~ .. -#- -1.JooN -

I 
, - l~-·-1----- ~ .... - , __ _ ;:,.... ~ 

- . 0 
' ~ ~ 
I j I! e 01,e-' 

. - - ·r----

·i•-~ii 
..:, 
~ 
l 
~, _,~ 11:S l f 

-/ __ J ~ -----=----._ 
. ---.:....__----- -~-, 8 .... -... ~- 9 

'ti .- - -~--

• c:i: 

""' ... _ J 
t OJ -, ~ .. g_l I 

4 'i-
,_ ,_· 11 . 11t·0, 

""!~ 1.! ~ · -~~ . -L. ., d: 
I ' • w 1 · . 

s,. e ... 
q"4!" v r • 

Sr I '-
l1! ~ 
I 

a: - • 
I , . E , . ' I • 

~ t;" ,.· ' . 

1
1 I ~ 

50 1 - - " 
'i 
" :s 

~ l, 
' 

I 
1
s-o ------- ~ ------ ~ - -;\• - •...---_....,.. r .:ic •. - - .• ---
~-::. .. ,. -~ ... ~ ~ - - ......e.. 

m
., ~- ,= •-· Mahomet 

- - - E 

t
-,,..,___- / ' Q. . ' l :"t . [ • ; / \<·• ' , . =f 

11 -, I . , • 
. -. . - -- ·, , ~ \~~ . _ ,, ./'B-l'lrio€u~-Rd", 

- ~ "'' , - · , J..~•9,1 i , ; " "' c '1t. . ,. -....1 
1 waO"'" 14 - : .> 1 ~ •• 

I 
~ 

5 "',,-St 15 · ~dl~...,_ :-:-: .-.'. ·-~ 
.~ I I • .:::..-.,~ • .11:S •- , e°I' ~-......___ ' •-
), •~ •., ·---:- I .._ 

~ GIS 
C0NSOITIUM 

I • • 

•- , . ' ,:j • ~ I - - Q. 

Q 'E»01:1L,,._ d.~ I .z--..... _ ,:: ----111- -.. ~ .... Ii' I • 

111.ip ,op u 11i,111 ·.v.1\ p1pp,11{·tl w11h -~1.'tinf,lph1< 111lor111.1lu>n \y<:.lt·m {Gl~~-1.~t.1 r\·,1tl•11 bv tl,1• Ch.in,p.111:n Counly Gl'-i Com.wlium r,{ lrlOllw r Clfll)(. 

1,700 

I I Feet 
II II .t•d •-

11)1 f 111 l'l' •I r ,,~ .• 1pp'1r.iuon 

,. ll\·1 "'~' ·11ry. 111 l'"'' ,•nllll, ·•, d\l I Ill I w.,r 1.1 nt n 1 1:11,11,111 :l•,· l !1P ,11 < 111.11 ~• ,,t'1,111t 1!11~ t'o; l i r, ''> l.,1 , ltH nl'; pur lhl· l I )w GI~ cl.1t 1 .v1th111 th,._ .1prl1t.J 11 ou 1 \ int ,•nt!<• d 

•,t I llldl'~. 1,·. ~p It I • 11111 11111 ,111d fl 11 llltt•rnl~ cl )1~1·11.,1.111,~d .... ,, •• ,pl·cifLI 111.11•, ... i,: ( I 1(",0lution I 11,•,i;\I fll~itl1•1 u ... ,.I'. ,l'-,',\lltll' .111 t1•.k lfl'-,lflt~ 

•Hlll 1114' ;1 ,n1H -.,ilfi 1'II t10rt•111 lh(• 11,c• of ih1, .1µpltr41t1on lOn~htutt.•\ .1c.kno,·,lf•dtw1HPfll ol lhh di<,cl;1111H.•1 

Dore Tu.-,,lo v, Ja11uu1 v 2G. 202 7 

12 

13' 
I 

2175N 

.. 
NORTH 

I.J 
0 
0 

10 

6 

7 

!1 sl 



15

. Fie:ure 1: San amon Valle Public Water Svstem Northward Ex ans1on 
LEGEND 4 3 
- Indicates proposed 3-inch water main extension 

- Indicates proposed 4-inch water main extension - - - - - ~ - - - - - - - - - - - - ~ooN - - - • 

- Indicates proposed 6-inch water main extension 

- State Route 47 

I District Boundary 

Region A - People's Gas study 
area 

- • • Area boundary 

Cl Indicates House with thermogenic gas issues. 

Cl Indicates House with biogenlc gas iK ues. 

9 

t.u 
0 
0 

"' 
10 

2 1 

FUTURE PHASES 

' •• 
11 12 

[HJ Indicates House with b1ogemc or "non-definitive" 
gas issues. CJ ------•---------~- ~- ~-k~ ~ 

l:::n Indicates House with "non-definttive" gas issues. 

C] Indicates House with no current issues but which 
may wish to connect in the future 

CJ 

t.u 
11'1 
N 
~ 18 

t.u 
0 
0 .. 17 

I.U 
0 
0 16 14 13'----I 
"' 

~ lllail r, ": M i ............. / ........... 2.jilu.oNt I ... . . .,, Cl w 
Cl ; •lfm 

19 20 

Cl 

30 29 

. 
~ . 

'''*"'';' 
. ... ··~ 

00111~- . 

m 

21 

Cl Clm 

CJ CJ CJ 

28 

CJ 
m 

1ml m 

m rtil lll..!.!.J _wa ... CJ 
CJ ~ lf@Wt•fl:I 

IB] 

• • ,1,1s,r. •: m 

m 
CJ rn mmrn ;.. 3 

• •• 
• 

. .. 

• 
Cl • 

~ -11------:cJCJ . . = 

m \ ,oooN ,- mmmm· • •• !i •••• • • • • CJCJ ............ •• ~ 
_.,. ..... CJ ..... - -- ~-········· • 

PMNd-4 

m ·• ' .... rn. j ••••• ~ 

1m • :9 m•• •= I • ----• : • ,---- r¼Wrr• 
·• ~ ·~ -• • . • :e 

2i I . 
I ~ i16 • : • • .• • . ~ .. . . , 
:. . ~ !" ~~ • _,. · 1~ . . . . ..... . 

....... . . . ~ r ·. .. . . . 
Cl 

IB] IB] HVl/lffl 9 Cl T : 
oo··········· , ••••••••• i. ••••••• • •••••••••••••••••••••••••••••••••••• .la. ... . N ...... .. 

••••••••••• . 2500 

Cl I CJ Ju.
............. =•~ · •i. • • ............... =•... ·1 • ... .l:. ....... ....r. B\;Oitch I. . • .•.. ~-.. . -- --. . ~ .•· CJ . 

~ @ i - -

- 3-1- ------3-2------,------ ~3 ------------
"'J I ~ 0 0 
11'1 I II\ 
.. I ~ 

I 

I 

35 
R lsoOSTER STA. 

J/L..___J& GROUND 
STORAGE TANK 

...., 
0 
11'1 
II\ 

36 

¾ ~-
I ...-

Region B - East Expansion Area 
1--~----- --~--'-------- ------ . . _ ___, r··- -· --2400N 

• Interested ,n public water service 

6 
5 4 3 2 .-> 

I 

• Not interested in public w ater service 

• Not responsive or not yet contacted 

I 

-~ -- ~3ooi\i --

Q 

I I 

J 
l" 

I a 

I 
~ -·• -. -·-· 

~ ' - g ·~ 

;-- ,- - · 
r~-- I ... -----~ --~ _ l .:. . ' : ,~--· , ... 7 

'1' :.! • ... -. ~ ., ... _ ,.....,~ ~ 

~"o"' .a I t, ,-. _j ~ . -
I~ • •· _!j I ·· ,_,,,,.. ;;: 

•·-·. - - .. _, - , 

.1/ <"j'f•@r, 

fo'l,e.\ 9-~ 

12 
~-~ f 

171 ~ - -·: ,. Ws, f~ ...... 
I .r ·: :. , .. , .. s: j9 

' i 
' - -~ 

'i 
.!:! 

rs'l-",,-0--------------r- -,~:'_' ~..3 --Mahomet 
., I 

ij]
C.~-4,Q: 

)j, 

~ .. 1 ~ 
~ 

"~ 
'~0a4-~St. 

1,700 

I I Feet 

Dl1lt' Tu~,dr,y, }CJIIUIJI v 26, 1021 

:::s • • 
I-

II 1111 

I ' 

! . 1 !lo+ 

I 'I.~ I II 

/ It ·- pph1 

.... . ' "'~ 1i · ~---~ C ,1f. "'"'-.,,. 0 o,.- ' ., 
'iii "1 St 15 , . ' ·- ,, 

r ·, i 
'£•0a,___ · ;~ I 

.. ~... ~"v 

/. 
\ 1, i1 (t1 p,1 ••_1 

uf' " 1t 1!• Jny ll. hi~ i . -., ltH Ill'/ ~Jl1flhl' 

,.,fil, ,,, ,u1.1ly,1•. cu r1•-..olu 

11 111, .,,-,rw1i ~~1 u•111. 1111 11 ., ,r ti' ''> 1-u,11~ , . 1 

~'\f .~ 
---'=-.;;,,,._ ••. _ __i__ 1:1 

I lo. 
' a. . . ~- z ·~ - ,.. '. I ' 54 • .,, ·~ 

· ~ rfiin~up,,Rd•''"'Ci: 
' 3 

4U ~ .~ 
' > 
~-:--.::;::.A:.:· •-~ 

II •= : 2 ·---_-_a. 
•• VI· • 

n1v GI\ Con\Hrlium (CCGl~C) or olh••r C((il~C 

IIH·(~I~ d.11, w 1h1n thl'i- ,1ppl1(,Jl1011 1·, rnh~nc1Pcl 

u1 ol I,·:- 11 ,,, u..r ... _ U•,.-r'i- ,l'\..,u11w ,ill ri•.~ .1ri ... 1ng 

11ltA .1rk:11owlL"d1!t'n1ent of 1hi·, 1l1scl,11rnt'.',. 

~-- 2175N 

13; 

~ 
NORTH 

7 

!1s 



16

SVPWD Northward Expansion 
Design and Bidding Task Listing 

August 16, 2021 

ID 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

(§1) 

Task Name Duration 

District Boundary Revision Legislative Process 240 days 

Funding Availability 22 days 

Easements and Routing 

Start Design 

Determine Easement Requirements 

Order and obtain title reports 

Review title reports 

Utility review 

88 days 

o days 

10 days 

22 days 

10 days 

45 days 

Start Finish Predecessors 

Fri 07/31/20 Thu 07/01/21 

Tue 08/03/21 Wed 09/01/211 

Thu 08/19/21 Mon 12/20/21 

Wed 09/01/21 Wed 09/01/21 2 

Thu 08/19/21 

Thu 09/02/21 

Mon 10/04/21 

Thu 09/02/21 

Wed 09/01/214FF 

Fri 10/01/21 4 

Fri 10/15/21 6 

Wed 11/03/214 

Preliminary layouts with aerial 
backgrounds for initial contact with 

24 days Thu 09/02/21 Tue 10/05/21 

Obtain aerials S days Thu 09/02/21 Wed 09/08/21 S 

Obtain GJS / property lines 

Develop aerials for each property 

5 days Thu 09/09/21 Wed 09/15/2110 

5 days Thu 09/16/21 Wed 09/22/2111 

Drive route and review drawings/ markL 2 days 

Review route adjustments 

Final aerial route drawings 

Discussion with property owners for 

concept agreement on routing and 
........ ,.. .... _,.._.., 
Topographic Survey - Drone Survey 

Prepare final easement plats 

2 days 

5 days 

10 days 

22 days 

22 days 

Prepare easement agreements from plats 22 days 
(attorney) 

Easement agreements signed by owners 

Environmental Clearances 

IHPA archealogical review - Phase I 

22 days 

253 days 

SO days 

Prepare request for quote and drawing 7 days 

Submit request for quote to U of I 

Quote from U of I 

Quote to District for Approval 

Task 

0 days 

5 days 

0 days 

Thu 09/23/21 Fri 09/24/21 12 

Mon 09/27/21 Tue 09/28/21 13 

Wed 09/29/21 Tue 10/05/21 14 

Wed 10/06/21 Tue 10/19/21 15 

Thu 09/02/21 Fri 10/01/21 4 

Wed 10/20/21 Thu 11/18/21 16,17 

Wed 10/20/21 Thu 11/18/21 18FF 

Fri 11/19/21 Mon 12/20/2119 

Mon 03/01/21 Wed 02/16/22 

Thu 09/02/21 Wed 11/10/21 

Thu 09/02/21 Fri 09/10/21 4 

Fri 09/10/21 Fri 09/10/21 23 

Mon 09/13/21 Fri 09/17/21 24 

Fri 09/17/21 Fri 09/17/21 25 

Project: SVPWD Northward Expan 
Date: Mon 08/16/21 

Split 

Milestone 

Summary 

♦ 

Project Summary 

External Tasks 

External Milestone 

Inactive Task 

% 2022 2023 
Complete Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May J 

100% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

Inactive Milestone 

Inactive Summary 

Manual Task 

Duration-only 

Page 1 

♦·09/01 

r-t 

l 
l 
l 

l 

• 

♦09/10 

♦·09/17 

Manual Summary Rollup -----• 

Manual Summary 

Start-only 

Finish-only 

[ 

] 

Deadline 

Progress 

Manual Progress 

• 



17

SVPWD Northward Expansion 
Design and Bidding Task Listing 

August 16, 2021 

ID Task Name Duration Start Finish Predecessors % l 2022 2023 
0 Complete Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May J 

27 Pipeline route archealogical Phase I reviE 20 days Thu 09/02/21 Wed 09/29/215 0% 

28 IHPA approval of scope of review 5 days Thu 09/30/21 Wed 10/06/21 27 0% l 
29 Revise scope to add pipeline revisions 5 days Thu 09/02/21 Wed 09/08/215 0% l 
30 Field work for archealogical review 15 days Thu 10/07/21 Wed 10/27/2128 0% 11111 

31 Clearance report 10 days Thu 10/28/21 Wed 11/10/2130 0% • 
32 IHPA archealogical review - Phase II 45 days Thu 11/11/21 -Wed 01/12/22 22 0% 

33 EcoCat assessments and wetlands review 49 days Thu 09/02/21 Tue 11/09/21 0% I I 

34 Prepare documents for online process 2 days Thu 09/02/21 Fri 09/03/21 4 0% i"" 
35 Input data into EcoCat on line system 2 days Mon 09/06/21 Tue 09/07 /21 34 0% r 
36 Coordinate review with IDNR 10 days Wed 09/08/21 Tue 09/21/21 35 0% • 
37 EcoCat clearance 5 days Wed 09/22/21 Tue 09/28/21 36 0% 

38 Perform EcoCAT assessment for pipeline 15 days Wed 09/29/21 Tue 10/19/21 37 0% 
revisions 

39 Wetlands review report 15 days Wed 10/20/21 Tue 11/09/21 38 0% 11111 

40 IDNR / USACE / I EPA Joint Permit 71 days Thu 09/02/21 Thu 12/09/21 0% I I 

41 Prepare layout drawing attachments 2 days Thu 09/02/21 Fri 09/03/21 4 0% f 
42 Download most recent joint permit 1 day Mon 09/06/21 Mon 09/06/2141 0% • 

~ 

application 

43 Prepare cover letter 1 day Tue 09/07 /21 Tue 09/07 /21 42 0% i"' 
44 Draft permit and letter to Cronus for ok O days Tue 09/07/21 Tue 09/07 /21 43 0% ♦· 09/07 

to send out 

45 Submit permit to Agencies 0 days Tue 09/07/21 Tue 09/07 /21 44 0% ♦909/07 

46 Review by Agencies 45 days Wed 09/08/21 Tue 11/09/21 45 0% -
47 Determine if 404 permit required 0 days Tue 11/09/21 Tue 11/09/21 46 0% ♦911/09 

48 Joint Permit Agency Clearances 22 days Wed 11/10/21 Thu 12/09/21 47 0% 

49 USDA Loan Env Clearance Checklist 74 days Mon 09/06/21 Thu 12/16/21 0% I I 

so Download most current Env Checklist 1 day Mon 09/06/21 Mon 09/06/2141 0% • I 

51 Clearance letters to remaining agencies s days Fri 12/10/21 Thu 12/16/21 48 0% 

52 USDA Loan Preliminary Engineering Repor 253 days Mon 03/01/21 Wed 02/16/22 0% ,, I 

Task Project Summary Inactive Milestone Manual Summary Roll up Deadline ♦ 

Project: SVPWD Northward Expan Split I I I I ~ ~ I I It• I I I I ,i I I f I I I ,i External Tasks Inactive Summary Manual Summary I I Progress 
Date: Mon 08/16/21 

Milestone ♦ External Milestone Manual Task t J Start-only [ Manual Progress 

Summary I I Inactive Task Duration-only Finish-only J 

Page 2 



18

SVPWD Northward Expansion 
Design and Bidding Task Listing 

August 16, 2021 

ID Task Name Duration Start Finish Predecessors % L 2022 2023 
0 Complete Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May J 

57 Design Engineering 214days Thu 09/02/21 Tue 06/28/22 0% I -, 
58 Preliminary Design 72 days Thu 09/02/21 Fri 12/10/21 ' 0% I I 

59 Develop preliminary water main calculat 22 days Thu 09/02/21 Fri 10/01/21 4 0% 

60 Detailed topographic/drone survey 22 days Thu 09/02/21 Fri 10/01/21 4 0% 
along WM route 

61 Geotechnical investigation along WM ro122 days Thu 09/02/21 Fri 10/01/21 60FF 0% 

62 Geotechnical report complete 10 days Mon 10/04/21 Fri 10/15/21 61 0% 

63 Prepare preliminary plan and profile Mon 10/04/21 
. ., 

40 days Fri 11/26/21 60 0% ■ 

drawings for force main route 

64 Prepare preliminary plans for typical 10 days Mon 11/29/21 Fri 12/10/21 63 0% 
roadway, drainage ditch, driveway and 
railroad crossings. 

65 Prepare preliminary estimate of cost 5 days Mon 11/29/21 Fri 12/03/21 63 0% T 
66 Prepare preliminary design report 10 days Mon 11/22/21 Fri 12/03/21 65FF 0% 

67 Perform QA/QC of developed materials 5 days Mon 11/22/21 Fri 11/26/21 665S 0% H 
for preliminary design documents 

68 Meetings with District and stakeholders 5 days Mon 11/29/21 Fri 12/03/21 67 0% T 
to discuss preliminary plans 

69 Final Design 11Sdays Mon 12/06/21 Fri 05/13/22 0% I I 

70 Easement Plat revisions 5 days Mon 12/06/21 Fri 12/10/21 68 0% r 
71 Final field survey detail pickup 10 days Mon 01/31/22 Fri 02/11/22 68FS+40 days 0% • 
72 60% Design Drawings 40 days Mon 12/06/21 Fri 01/28/22 68 0% i 
73 60% Design Specifications 30 days Mon 12/20/21 Fri 01/28/22 72FF 0% L__ ,.._ 

74 Meetings with District to discuss 60% 5 days Mon 02/07 /22 Fri 02/11/22 73FS+S days 0% 
plans and specs 

75 90% Design Drawings 35 days Mon 02/14/22 Fri 04/01/22 74,8 0% T 
76 90% Design Specifications 30 days Mon 02/21/22 Fri 04/01/22 75FF 0% -
17 Meetings with District to discuss 90% s days Mon 04/04/22 Fri 04/08/22 76 0% T 

plans and specs 

Task Project Summary Inactive Milestone Manual Summary Rollup Deadline • 
Project: SVPWD Northward Expan Split "1144 1t• 1 11 u •• H11tl•II External Tasks Inactive Summary Manual Summary I I Progress 
Date: Mon 08/16/21 

Milestone ♦ External Milestone Manual Task ' I Start-only C: Manual Progress 

Summary I I Inactive Task Duration-only Finish-only ] 

I Page 3 



19

SVPWD Northward Expansion 
Design and Bidding Task Listing 

August 16, 2021 

'JD Task Name Duration 

• 0 
78 100% Design Drawings 25 days 

! 
79 100% Design Speetfications 15 days 

• 
80 Bidding 32 days 

I 
81 Advertisement 0 days 

82 Pre-bid meeting o days 

83 Addend urns 22 days 

84 Bid Opening 0 days 

85 Evaluation of Bids 5 days 

86 Bid tabulation and recommendation 5 days 

87 USDA review and approval of bid documiO days 

j 

I 

I 

88 Loan closing for USDA loan 

89 Permitting 

90 Prepare IEPA Permit 

91 Submit IEPA Permit 

92 IEPA Permit review approval 

93 IDOT access permit 

94 Township permits for road crossings 

95 Construction 

96 Award construction contracts 

97 Start construction 

98 Construction 

99 Substantial completion 

100 Final completion 

101 District Water Available to Customers 

Task 

Project: SVPWD Northward Expan 
Date: Mon 08/16/21 

Split 

Milestone 

Summary 

0 days 

72 days 

Sdays 

Odays 

67 days 

30 days 

30 days 

307 days 

Odays 

Odays 

222 days 

0 days 

0 days 

Odays 

♦ 

I 

Start Finish Predecessors 

Mon 04/11/22 Fri 05/13/22 77 

Mon 04/25/22 Fri 05/13/22 78FF 

Fri 05/13/22 Tue 06/28/22 

Fri 05/13/22 Fri 05/13/22 79 

Fri 05/27 /22 Fri 05/27/22 81FS+10 days 

Mon 05/16/22 Tue 06/14/22 81 

Tue 06/14/22 Tue 06/14/22 83 

Wed 06/15/22 Tue 06/21/22 84 

Wed 06/22/22 Tue 06/28/22 85 

Tue 06/28/22 Tue 06/28/22 86 

Tue 06/28/22 Tue 06/28/22 87 

Mon 01/31/22 Tue 05/10/22 

Mon 01/31/22 Fri 02/04/22 73 

Fri 02/04/22 Fri 02/04/22 90 

Mon 02/07 /22 Tue 05/10/22 91 

Mon 01/31/22 Fri 03/11/22 73 

Mon 01/31/22 Fri 03/11/22 73 

Tue 07/12/22 Thu 09/14/23 

Tue 07 /12/22 Tue 07 /12/22 88FS+l0 days 

Tue 09/06/22 Tue 09/06/22 96FS+40 days 

Wed 09/07 /22 Thu 07 /13/23 97 

Thu 07 /13/23 Thu 07 /13/23 98 

Thu 09/14/23 Thu 09/14/23 99FS+45 days 

Thu 07 /13/23 Thu 07/13/2E98 

Project Summary 

External Tasks 

External Milestone 

, Inactive Task 

% L 2022 2023 
Complete Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar A r May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May J 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

0% 

Inactive Milestone 

Inactive Summary 

Manual Task 

Duration-only 

Page 4 

I I 

+! 05/13 

'. 05/27 
,.. 

♦·06/14 

, 
♦906/28 

+""06/28 

I I 

l 
· • 02/04 

! ~ 

' 
♦ 07/12 

♦ 09/06 
y 

Manual Summary Rollup ----- Deadline 

Manual Summary 

·t.==::.-=--=-~-----., Sta rt-only 

Finish-only 

I 

( 

J 

, Progress 

Manual Progress 

I 



Project Summary:  The Village of Penfield has a 12,000 gallon hydropneumatic tank that serves 
to maintain pressure in the Village's water distribution system.  The tank is original to the water 
treatment plant and was constructed in 1965.  The Village hired a contractor to clean and 
inspect the interior of the tank in 2019.   The tank was found to be in poor condition and should 
be replaced.  The Village wishes to obtain ARPA funding for the replacement of the 
hydropneumatic tank.  

Project Timeline 
Design & Permitting: April 2022 
Bidding:  July 2022 
Construction: August 2022 
Substantial Completion: February 2023 

ARPA Funds:  
The Village is requesting $70,000 from County ARPA funds. 

Total Funding: 
ARPA Funding: $70,000 
Village Funding: $35,000 

Impact/ Importance  
The Village of Penfield is a community of 130 people in northeast Champaign County.  It does 
not have a water tower and instead relies on a hydropneumatic tank to maintain proper 
pressure in the water distribution system.  The hydropneumatic tank is original to the water 
treatment plant which was constructed in 1965.  The water treatment plant filters and pumps 
were upgraded in 2012.  The hydropneumatic tank has outlived its useful lifespan and needs to 
be replaced.  If the tank were to fail, the Village's water distribution system would lose pressure 
and the community would be placed on a boil order.  

20



Triple Fork Drainage District – Request for ARPA Funds 

We have received only one bid so far it is $60,000 to remove the culvert East of the road and $60,000 to remove the 
part West of the road leaving the part under the road to serve as a bridge. 
John Cooper from the Country Engineer’s office was at the site and states that a bridge may or may not be warranted in 
an email I received from him and we need to have a consultant determine that. He estimates a bridge would cost $300K-
$500K. 
Attached are photos I took showing our problem when we have several inches of rain.  

This is Corky’s Auto center on Rt. 45 in the background is the entrance to Fountain Valley trailer park, at times the water 
is in the building a foot or more deep when the culvert has some debris in it and we have a lot of rain. 

21

Center 
~ Warehouse 



This is the West end of the culvert during a normal rain. 

This is the same culvert taken the same day as the first photo of Corky’s Auto. I have seen the water higher than this 
then the water will flow beside the culvert all the way to the other end of the culvert 700 feet away and the flooding at 
Corky’s and Fountain Valley is very bad. 

22



Project summary - The Village of Ludlow (Village), Illinois, completed planning documents for 
financing improvements to its community water supply. The planning for the project split 
recommended improvements into several phases. Phase 1 included replacement of the equipment 
at the water treatment plant, replacement of all 6-inch water distribution mains, and replacement 
of approximately half of the 4-inch water distribution mains. Phase 2 included work to the water 
tower, refurbishment of the wells, a new building and instrumentation and control at the water 
treatment plant, replaced the generator and replaced the remaining 4-inch water distribution 
mains.  

Phase 1 was designed in 2019 and bid at the end of 2020. The Phase 1 low bidder’s bid was 
significantly below the budget for Phase 1. The Village with USDA’s concurrence has decided to 
spend the remaining Phase 1 budget replacing a majority of the 4-inch water distribution mains 
originally included in Phase 2. The installation of the 4-inch water mains originally included in Phase 
2 that will now be designed in 2021 and built in 2022. 

Project timeline from the feasibility study -  
Complete Design and Submit Plans/Specs to IEPA for Permitting May 13, 2021 
IEPA Permit Review and Approval June 29, 2021 
Advertise for Bids July 1, 2021 
Issue Notice of Intent to Award  July 26, 2021 
Issue Notice of Award  September 6, 2021 
Issue Notice to Proceed  September 15, 2021 
Substantially Completion November 30, 2022 
Final Completion May 15, 2023 

ARPA Funds - The preliminary cost for the project is $2,850,000. USDA also has the potential for 
grant funds for $1,910,000. That would leave $550,000 to come out of Village funds. The Village 
would like to ask for $400,000 from the Champaign County ARPA funds. 

Total Funding 
Village funds – $550,000 
Potential USDA grant funds - $1,910,000 
ARPA funds – $400,000 

Impact/importance of project needing completed - The water treatment plant and distribution 
system have both outlived their useful lifespans. Failure of any equipment would affect effluent 
water quality and may even halt the production of water. The recent water main breaks could be a 
precursor for breakdowns in the future that could result in mandated boil orders. Therefore, it is 
necessary for the Village to complete this project to maintain system integrity and meet public 
health and safety needs. 

Well #3 serves as the primary well, with Well#1 as back up. However, due to its age and lesser 
capacity, Well#1 cannot be able to keep up with the water demand if the pumping system of Well#3 
fails. In order to ensure compliance with the Illinois Environmental Protection Agency standards, it is 
necessary to refurbish or replace the aging components in a timely manner. The aging infrastructure 
has resulted in the Village’s water supply being evaluated as under noncompliance advisory. If 
improvements are not made, then the IEPA may issue a formal violation notice. 

Ludlow’s median household income is $49,643, the funds are needed to help offset the cost for the 
residents. 

23



24

July 16, 2021 

Champaign County Board 
Attn: Diane Michaels 
1776 E Washington Street 
Urbana, IL 61802 

VILLAGE OF LUDLOW 

RE: Funding for Village of Ludlow Waste Water and Sewer Project 

The Village of Ludlow is exploring the opportunity to transition away from individual septic sewer 
systems. We would like to tie into a system that would allow us to pump waste water to the Village of 

Rantoul which is 5 miles away. 

Currently with the septic systems we are experiencing extensive ground saturation and flooding in many 
areas of the town. Standing water is causing an extensive problem with mosquitos, water backups and 

deterioration of property. 

Population 375; 141 households with a median average income of $35,000 per household and more 

than 15% live below the Federal Poverty Line. 

Initial review of a project of this type was estimated by a Champaign County engineer to be $6 million. 
Currently construction is underway upgrading the water plant and replacing 73-year-old water mains 
with the help of a grant from USDA. The Village has an existing loan for $900,000 for this project. 

We are inquiring as to the availability of assistance that can be provided through current programs to 
strengthen the infrastructure as well as the quality of life for our community, which includes a fully 
operational grade school, and to stimulate growth in our subdivisions. 

We would greatly appreciate your assistance and consideration. 

Sincerely, 

id!':;;.iJ)e,".,~ 
Village President 

202 E THOMAS STREET* PO BOX 177 * LUDLOW, ILLINOIS 60949 



25

Village of Ogden 
Champaign County • Ogden, Illinois 61859 • Ph. 217-582-2520 

March 29, 2022 

Champaign County Environmental Land Use Committee 
C/O Ms. Darlene Kloeppel 
Champaign County Executive 
1776 East Washington Street 
Urbana, Illinois 61802-4581 

RE: ARPA FUND REQUEST 
VILLAGE OF OGDEN, ILLINOIS 

Ladies and Gentlemen: 

The Village of Ogden requests that the Champaign County Environmental and Land Use 
Committee consider distribution of a portion of the ARPA funds received by Champaign 
County to the Village of Ogden. As a small community, Ogden faces challenges in 
funding large infrastructure projects. The ability of Ogden to collect sales tax revenues is 
limited, resulting in the primary sources of funds being real estate taxes, user fees, and 
IDOT MFT funds. This leaves stormwater drainage facilities as the element of 
infrastructure that must rely most heavily upon general corporate monies as the primary 
source of funding. 

Ogden undertook a Comprehensive Drainage Study in 2015 and identified a backlog of 
needed drainage facility improvements. Ogden has spent more than $400,000 over the 
past 6 years fixing drainage facilities, but still has a backlog of over $2,000,000 more for 
uncompleted projects. Outside sources of funding are needed if these critical 
improvements are to be completed on a timely basis. 

In 1984 Ogden constructed a community-wide sanitary sewer collection system and a 
municipal wastewater treatment facility. For the next 25 years our community was 
focused upon paying the millions of dollars of debt incurred for that massive project. 
Ongoing improvements to other existing infrastructure had to be deferred. Only during 
the past decade has the Village been able to begin addressing the backlog of deferred 
maintenance and repair of other infrastructure, particularly drainage facilities. 

1770-43 



26

Ms. Darlene Kloeppel, Champaign County Executive 
Champaign County Environmental Land Use Committee 

March 29, 2022 
Page 2 of 2 

Ogden forwards three (3) drainage projects for your consideration. Each has unique 
circumstances that merit funding consideration. Without ARPA funds Ogden will likely be 
able to undertake only one of these projects. Undertaking a second project may be 
possible, dependent upon the level of ARPA funds provided. Ogden has suggested a 
50% funding match with local funds, but could achieve more progress if the Village match 
were reduced. 

Ogden also submits a Wastewater Treatment Facility Project for your consideration. As 
previously staled, the Village Wastewater Treatment Facility was constructed in 1984. 
Over the past few years, some of the treatment systems have reached their functional 
limit and are no longer performing at acceptable levels. The Illinois EPA recently issued 
a Notice of Non-Compliance to Ogden, and the Village is in the process of designing the 
necessary repairs I refurbishment I remodeling. Use of ARPA funds to pay for a portion 
of the project costs would reduce the rate increase anticipated to provide funds for those 
improvements. 

Finally, I thank you for this opportunity to submit this request to you and to 
Champaign County. It is unexpected and most generous for Champaign County to offer 
funding of this type to the smaller communities of Champaign County. 

Sincerely, 

Village of Ogden 

ISi Gabe Clements 

President of the Board of Trustees 

DSW:akp 
Enclosure 
J:\1770\-43\1770-43 le5.docx 



27

Village of Ogden 
Champaign County e Ogden, Illinois 61859 • Ph. 217:!i8lM?520 

BROADWAY STREET DRAINAGE PROJECT 

VILLAGE OF OGDEN, CHAMPAIGN COUNTY, ILLINOIS 

March 30, 2022 

Project Description: This project involves improvements to the drainage system that 
serves as the primary outlet for the "downtown" portion of Ogden. An existing 18-inch 
diameter pipe constructed with open joints begins along Broadway Street and extends 
generally southeasterly. This pipe is in poor physical condition and must be routed 
annually to remove blockages caused by tree roots. In addition, a commercial building 
was constructed directly over the top of the drain line. Approximately 600 lineal feet of 
the existing line needs to be replaced. A 400-foot-long portion of Broadway Street 
currently floods after any significant storm event. Water depth exceeds 3 feet over the 
street pavement at its worst, and results in flooding of adjacent commercial buildings. 

The existing 18-inch diameter storm drain connects to and outlets into an 18-inch 
diameter farm drainage tile that flows away from the Village, extending for more than 
one (1) mile before discharging into Camp Creek ditch. Because of the very limited 
capacity of the existing system this project also involves installation of a secondary 
overflow pumped drainage system. If the capacity of the 18-inch diameter drain line is 
exceeded, the drainage pumps will start and pump water to a new drainage system 
being installed by the Illinois Department of Transportation (!DOT) at the US Route 150 
/ IL Route 49 intersection 

Why Funding Matters: While this project is not the highest priority drainage project for 
Ogden, it ranks closely behind others. The proposed construction of the Kickapoo Rail 
Trail in 2022 presents a funding dilemma for the Village. This project will cross the 
proposed trail improvements. Funding these improvements in 2022 would prevent 
funding of other more urgent drainage projects due to the limited funds available to the 
Village. This project provides a dramatically improved drainage outlet for the Village's 
primary business district. This project is a part of a more than $2 million backlog of 
drainage facility improvements needed within the Village. 

Estimated Project Construction Cost: $210,000 

Estimated Total Project Cost: 

Proposed Village Cost Share: 

$240,000 

50% 

Project Timetable: Project under construction within 150 days ± 

Design: 60 days± Permits: 45 days ± Bidding/ Award: 45 days± 



28

200 100 0 

SCALE IN FEET 

PROJECT AREA 

200 

PROJECT IMPROVEMENTS 

BROADWAY STREET 
DRAINAGE PROJECT 
VILLAGE OF OGDEN 

CHAMPAIGN COUNTY, ILL. 

BERNS, CLANCY AND ASSOCIATES 
ENGINEERS • SURVEYORS • PLANNERS 

405 EAST MAIN STREET - POST OFFICE BOX 755 

URBANA, ILLINOIS 61 803-0755 
PHONE: (217) 384-1144 - FAX: (217) 384-3355 

AERIAL PHOTOGRAPHY FROM CHAMPAIGN COUNTY t------..--------.,-.------1 
GIS CONSORTIUM. DATED OCTOBER 5, 2020. SHEET 1 OF 1 DATE: 032822 JOB: 1770-43 

© 2022 ALL RlGHTS RESERVED 
BERNS, CLANCY AND ASSOCIATES, P.C. FILE: 1770 - 43C.DWG 



29

Village of Ogden . . . _ .. _"9 __ . 

C:i:u.:n1paigti: Coru1t1 -~- Ogdil!)n, nu~o\WJ 618-itl $ Ph, 117 .• {18~•Ji20 
NORTHEAST OGDEN DRAINAGE PROJECT - PHASE 2 

VILLAGE OF OGDEN, CHAMPAIGN COUNTY, ILLINOIS 

March 30, 2022 

Project Description: This project is intended to provide drainage improvements to the 
northeastern portion of the Village. The project encompasses 6 full blocks with North 
Street on the North, West Avenue on the west, Main Street on the south, and Willow 
Street on the east. 100+ year old, small diameter drain tile lines currently provide the 
only drainage outlets for this area. The project is intended to replace these drain tile 
lines with modern storm sewers. The project provides drainage not only within the 
immediate work area, but also provides improved drainage outlets for the existing drains 
within an additional 3 blocks of the Village. 

This project was identified in the Village 2015 Comprehensive Drainage Study as a high 
priority project. This project is actually Phase 2 of the improvements. In 2020 Ogden 
spent over $250,000 to construct a new large diameter storm sewer line extending from 
North Street, northerly approximately one (1) mile to outlet into the Union Drainage 
District #1 Main Channel. Areas of North Street, Kyle Street, Main Street, East Avenue, 
and West Avenue all experience chronic annual flooding. This project will reduce or 
eliminate those drainage problems. The project involves the installation of 
approximately 1,000 lineal feet of storm sewer piping, 9 manholes, street repairs, and 
other associated improvements. 

Why Funding Matters: This project is considered to be the most urgent Village 
drainage project. Over the past 6 years, Ogden has spent over $400,000 for drainage 
system improvements. The 2015 Village Comprehensive Drainage Study identified 
over $2.0 million in additional drainage facility project needs. The Village faces a 20-
year backlog of needed drainage improvements. An outside source of funding for 
drainage improvements is urgently needed. 

Estimated Project Construction Cost: $220,000 

Estimated Total Project Cost: 

Proposed Village Cost Share: 

Project Timetable: 

Design: Completed 

Permits: Completed 

$250,000 

Project under construction within 45 days ± 

Bidding/ Award: 45 days± 



30

300 150 0 

SCALE IN FEET 

PROJECT AREA 

300 

PROJECT IMPROVEMENTS 

NORTHEAST DRAINAGE 
PROJECT - PHASE 2 
VILLAGE OF OGDEN 

CHAMPAIGN COUNTY, ILL. 

BERNS, CLANCY AND ASSOCIATES 
ENGINEERS • SURVEYORS • PLANNERS 

405 EAST MAIN STREET - POST OFFICE BOX 755 

URBANA, ILLINOIS 61803-0755 

PHONE: (217) 384-1144 - FAX: (217) 384-3355 

AERIAL PHOTOGRAPHY FROM CHAMPAIGN COUNTY ti------... -------. .... -----• 
GIS CONSORTIUM. DATED OCTOBER 5, 2020. SHEET 1 OF 1 DATE: 032822 JOB: 1770-43 

© 2022 ALL RIGHTS RESERVED 
BERNS, CLANCY AND ASSOCIATES, P.C. FI LE: 1770-43A.DWG 



31

Village of Ogden 
Champaign County ., Ogden, Illino$,s 618$9 • ;?h. 21 '1~iB2•j•lli20 

RAIL TRAIL AREA DRAINAGE PROJECT 

VILLAGE OF OGDEN, CHAMPAIGN COUNTY, ILLINOIS 

March 30, 2022 

Project Description: This project involves the construction of approximately 3,800 
lineal feet of stormwater drainage facility improvements, including 1,400 lineal feet of 
new storm sewer piping. The project is located along the western portion of the 
Kickapoo Rails-to-Trails project within the Village of Ogden. This project was identified 
in the 2015 Village Stormwater Drainage Study as a high priority project. It is intended 
to solve chronic flooding along Broadway Street west of Market Street as well as 
chronic flooding adjacent to the prior railroad right-of-way. Providing relief to 
approximately 40 parcels. 

This project parallels the corridor of the Kickapoo Rail-to-Trail project being constructed 
during the Summer of 2022 by the Champaign County Forest Preserve District 
(CCFPD). The project is coordinated with and compliments the Rail-to-Trail project. 
The project involves the installation of small diameter storm sewer lines to replace 100 ± 
year old field tile piping that is no longer serviceable. It also restores the surface 
waterway that existed during long ago railroad operations. 

Why Funding Matters: Ogden faces a backlog of over $2 million in drainage facility 
improvements. The Village has spent more than $400,000 over the past 6 years 
building drainage facilities. However, outside funding sources are needed if the Village 
is to significantly reduce the backlog of work. Although this is not the highest priority 
project for the Village, the construction of the Kickapoo Rail-to-Trail project in 2022 by 
the CCFPD allows Ogden to piggy-back this project with that work. 

Estimated Project Construction Cost: $160,000 

Estimated Total Project Cost: 

Proposed Village Cost Share: 

Project Timetable: 

Design: 

Permits: 

Bidding/ Award: 

$190,000 

50% 

Project under construction within 100 days ± 

30 days± 

30 days± 

45 days± 



32

400 200 0 

SCALE IN FEET 

PROJECT AREA 

400 

PROJECT IMPROVEMENTS 

RAIL TRAIL 
DRAINAGE PROJECT 
VILLAGE OF OGDEN 

CHAMPAIGN COUNTY, ILL. 

BERNS, CLANCY AND ASSOCIATES 
ENGINEERS • SURVEYORS • PLANNERS 

405 EAST MAIN STREET - POST OFFICE BOX 755 
URBANA, ILLINOIS 61803-0755 

PHONE: (217) 384-1144 - FAX: (217) 384-3355 

AERIAL PHOTOGRAPHY FROM CHAMPAIGN COUNTY 1------... -------...-------1 
GIS CONSORTIUM. DATED OCTOBER 5, 2020. SHEET 1 OF 1 DATE: 032822 JOB: 1770- 43 

© 2022 ALL RIGHTS RESERVED 
BERNS, CLANCY AND ASSOCIATES, P .C. FILE: 1770-43B.DWG 



33

Village of Ogden 
Cha.mpai~ County• Ogden, Illinois 61859 • Ph. 217-582-2520 

WASTEWATER TREATMENT PLANT REMODELING 

VILLAGE OF OGDEN, CHAMPAIGN COUNTY, ILLINOIS 

March 30, 2022 

Project Description: The Ogden Wastewater Treatment Plant Facility was originally 
constructed in 1984 and has provided admirable service since its construction. 
However, as with any constructed facility, it is reachil')g the end of its service life. It is 
time for the current treatment facility to be remodeled, refreshed, and improved to meet 
modern treatment standards. Over the past couple of years, the Treatment Facility has 
not always been able to meet the minimum treatment standards established by the 
Illinois Environmental Protection Agency (EPA). In December of 2020 the Illinois EPA 
issued a Notice of Non-Compliance to Ogden, requesting that the Village establish a 
timeline for completing improvements to the existing Wastewater Treatment Facility. 
The design of those improvements was authorized in February of 2020 and is now 
underway. Ogden assured Illinois EPA that the necessary improvements would be fully 
operational by the Summer of 2023. 

This project primarily consists of remodeling, repairs, and maintenance to the existing 
wastewater treatment facilities. The entire electrical control system needs replacement 
with modern components. The entire filtering system needs to be removed and 
replaced with a more modern and more effective design. Aeration needs to be added to 
the treatment process. At various locations some of the piping is nearly worn out and 
needs replacement. Sludge has collected in the primary treatment lagoon and needs to 
be removed. 

Why Funding Matters: The Village is obligated to undertake these improvements 
within the next 18 months. Village residents are facing significant rate increases for 
wastewater services to pay for this improvement. Outside funding can reduce the 
extent of those rate increases. 

Estimated Project Construction Cost: $120,000 

Estimated Total Project Cost: 

Proposed Village Cost Share: 

Project Timetable: 

Design: 

Permits: 60 days± 

$150,000 

50% 

Project under construction within 135 days ± 

Underway - completed in 30 days± 

Bidding/ Award: 45 days± 



34

400 200 0 

SCALE IN FEET 

PROJECT AREA 

400 

AERIAL PHOTOGRAPHY FROM GOOGLE EARTH. 
DOWNLOADED MARCH 28, 2022. 

© 2022 ALL RIGHTS RESERVED 
BERNS, Cl.ANCY AND ASSOCIATES, P.C. 

WASTEWATER TREATMENT 
FACILITY REMODELING PROJECT 

VILLAGE OF OGDEN 
CHAMPAIGN COUNTY, ILL. 

,,.-
~§. 
BCA 

BERNS, CLANCY AND ASSOCIATES 
ENGINEERS • SURVEYORS • PLANNERS 

405 EAST MAIN STREET • POST OFFICE BOX 755 

URBANA, ILLINOIS 61803-0755 

PHONE: (217) 384-1144 • FAX: (217) 384-3355 

SH£FJ 1 OF 1 DATE: 032822 JOB: 1770-43 

FILE: 1770-43D.DWG 



Project summary - The Village of Royal (Village), Illinois owns and operates an Illinois Environmental 
Protection Agency (IEPA)-permitted public water supply system that serves the customers within 
the Village corporate limits. The Village's water treatment plant was originally constructed in 1960’s 
and for the most part, portions of those facilities have been updated, replaced and well-maintained 
over the years. However, the treatment plant pressure filter is in poor condition. The treatment 
plant only has one filter, and the failure of this filter will cause a decrease in water quality. The 
Village is in the process of planning the replacement of the filter with two new filters to provide 
backup to ensure the water quality. In order to install the two filters, the existing building will need 
a small addition. As part of the project the Village will also upgrade the plant control system. The 
Village is currently evaluating applying for an IEPA loan or a loan from the United States Department 
of Agriculture. 

Project timeline from the feasibility study -  
Facilities Planning Study/Report Phase  May 2022 – July 2022 
Design Phase (including Permit applications) September2022 – November 2022 
Pass Rate Ordinance  November 2022 – March 2023 
Pass Debt Ordinance  November 2022 – March 2023 
Bidding/Negotiation  July 2023 – August 2023 
Loan Application September 2022 – April 2023 
Construction  September 2023 – February 2024 
Start-Up & Commissioning  February 2024 

ARPA Funds - The preliminary cost for the project is $950,000. The Village would like to ask for 
$250,000 from the Champaign County ARPA funds. 

Total Funding 
Village funds – $700,000 
ARPA funds – $250,000 

Impact/importance of project needing completed - The Village currently relies solely on one filter 
at the water treatment plant. The filter has out lasted its useful life and is poor condition. The filter 
is the only treatment the water receives besides chemical addition. The filter removes iron, arsenic, 
and manganese. This failure of the filter will have negative impacts on the water quality and the 
quality of life for the residents of the Village. 

35



VILLAGE OF ST. JOSEPH 

207 East Lincoln Street, P.O. Box 716 • St. Joseph, Illinois 

61873-0716 

Phone 217-469-7371 •Fax 217-469-7019 

April 6th, 2022 

Ms. Darlene Kloeppel 

Office of the County Executive 

1776 East Washington Street 

Urbana, Illinois 61802-4581 

Ms. Kloeppel: 

As requested by your office, please see the attached request for a share of County ARPA 

funding. The Village has no shortage of need for project funding, so the allocation of ARPA 

funding is greatly appreciated. The following is our proposal: 

Project Summary: 

- Design of Douglas Street Storm Sewer Reconstruction

The project involves engineering for the construction of approximately 4,290 ft of 48" 

and 54" diameter storm sewer along Douglas St (from the intersection of Harlen Wise Dr and 

Douglas) to the intersection of South Elm St and Douglas St and along South Elm St (between 

north of Douglas St and Monroe St). The pipe would be 48-inch between Harlen Wise Dr and 

South Third St and 54-inch for remaining segment as shown in the layout Map. All work will be 

performed in previously disturbed area. Surface restoration will be included to match the existing 

surface conditions. The discharge point of the trunk sewer will be located north of Elm St where 

the Oxbow channel heads west to the Salt Fork River, and therefore the work will not affect the 

floodplain. Fill material will not be discharged. 

Project Timeline: 

Engineering (design) will last approximately 11 months. Design work can begin in July 

2022 and completed in May 2023.  

How much ARPA funding is requested for the project: 

- The Village requests $250,000.

The total cost of design work will be approximately $500,000. While the Village would 

appreciate the full amount, a contribution of $250,000 would be very beneficial to the overall 

effort. The Village is willing to commit local funds to the remainder of various infrastructure 

projects.  

36



VILLAGE OF ST. JOSEPH 

207 East Lincoln Street, P.O. Box 716 • St. Joseph, Illinois 

61873-0716 

Phone 217-469-7371 •Fax 217-469-7019 

Impact/Importance of the project needing completed: 

The storm sewer is being designed to collect stormwater runoff from the future 

development east of Harlen Wise and stormwater flow from the existing South Basin collection 

system, north of Ethel St; and to convey stormwater runoff from wet weather events to the 

oxbow channel. 

This project will address Douglas Street Storm Sewer along with other various infrastructure 

needs. This has the potential to address historic drainage issues, as well as set the stage for 

further residential growth in the community.  

If you have any questions or require further clarification on any of the information provided, 

please let me know.  

Thank you for your consideration, 

Joseph Hackney 

Village Administrator 

Village of St. Joseph, Illinois 

CC: 

Tami Fruhling-Voges 

Mayor 

Sean Weidner 

Clarke Dietz, Inc. 

37



Sa
lt F

ork

Oxbow Channel

Peters Dr

23
50

E

E Grand Av

E Warren St1600N

Park Av

N 
Ma

in 
St

150N 
Th

ird
 St

Ce
da

r D
r

Lin
de

n D
r

S F
ifth

 St

La
ure

l D
r

S M
ain

 St

E Lincoln St

E Douglas St

22
00

E

Wi
ns

ton
 D

r

Sto
ut 

St

Locust Dr

Sh
erw

oo
d D

r

N 
Elm

 St

Ro
se

wo
od

 D
r

Ch
es

tnu
t D

r

N 
Fif

th 
St

Northgate Dr

E Sherman St

Ha
wt

ho
rne

 D
r

E Ethel St

W 
Gr

an
d A

v

S Elm St

E Evergreen Dr

N 
Eig

hth
 St

Sp
ort

sm
an

 C
lub

 R
d

Reagan Dr

Wa
ter

 St

S S
ixt

h S
t

E Magnolia Av

Mo
nro

e S
t

Douglas St

Cr
es

tw
oo

d D
r

Ha
rla

n W
ise

 D
r

Prospect St
S S

ev
en

th 
St

Bluestem Dr

N 
Se

co
nd

 St

Wingstem Dr

N 
Se

ve
nth

 St

James St

W Sherman St

N 
Gl

ov
er 

Ct

E Briarcliff Dr

Sy
ca

mo
re 

Dr

S E
igh

th 
St

E Grant St

N 
Fo

urt
h S

t

W Briarcliff Dr

De
vo

n D
r

N 
Fir

st 
St

Oa
k A

l

S S
ec

on
d S

t

1550N

Ba
lsa

m 
Dr

W Evergreen Dr

Wi
lts

hir
e D

r

Western Ct

Meadow Cr

Alley St

Proctor Ln

Kara Av

Gl
en

wo
od

 D
r

Brunswick Ct

Juniper Ct

S T
hir

d S
t

S E
lm

  S
t

Jeanes Dr

Catalpa Ct

Mimosa

Bu
sh

 Av

Park Cr

E Orchard St

Bu
rke

 C
t

E Lincoln  St

W Warren St

Cy
pre

ss
 C

t

Wo
od

lan
d D

r

N 
Fif

th 
St

E Grand Av

N 
Se

ve
nth

 St

E Warren St

Ce
da

r D
r

E Ethel St

1600N

N 
Fo

urt
h S

t
N 

Fo
urt

h S
t

 Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User Community

Village of St Joseph
Douglas Street Trunk Sewer Project Area Map µ1 inch = 600 feet

48-inch Diameter Storm Sewer
54-inch Diameter Storm Sewer

Drainage Area

38

Clark>)ietz I= C3 



Pesotum 
Consolidated 
Drainage District  

9-9-21

39



Overview

Pesotum Drainage district is made up of approx. 4,000 acres in Pesotum Township

Our main tiles provide drainage to the west side of the village of Pesotum

Most of the drainage system dates back to the early 1900’s and is undersized and failing at 
alarming rate. 

Requesting cost sharing funding to replace 8,185 feet of tile.

40



Replace tile from Open ditch back to I-57

41



Project impact 

Locally:

-Ensure that the approximately 300 Plus residents on the west side of down do not have
flooding issues 

-Help prevent Pesotum from having issues like we recently saw in Gibson City

-Improve Road stability and and culverts from  being over run and failing

Improve safety for our community and those driving on our roads

42



43



44



When surface water is not controlled 

45



46



Project Impact

Globally

- Help protect the health and safety of ground water
- Help reduce amount of nitrates getting into the water stream and making it down to the

Gulf
- Reduce sediments in water - this will help reduce ditches  filling up between our

drainage district all the way to the Gulf of Mexico.

47



48



Pesotum Drainage District

- Help Protect the $120,000 investment we made in drainage and tile work that Drains
the west side of Pesotum

- Reduce the financial drain on our resources we see by repairing these tiles.
- Up-date  our main tiles to the correct size and functionality needed for today's demands
- Demands are changing with 1 in 500 year events become more like 1 in 25 year events

49



Drainage is a Utility

We believe that drainage in Southern Champaign 
county should be looked at no differently than 
having utilities available to landowners and 
residents of the village of pesotum. 

50



Request

We would like to request  cost share  funding  for the 8,185 feet of tile that need replaced. 

Over all cost is $362,967.61

Would like to receive a minimum of $181,483.80 - This would fund half of the project 

We are prepared to work with the courts to levy funding for the other half of the project if 
you choose to help fund this project

51



Thank you for your  time and consideration of this  project to help us improve the 
infrastructure of the drainage in southern Champaign county.

52



Project summary -The Village of Ivesdale’s (Village) entire distribution system consists of 
approximately 2.5 miles of water mains that were mostly constructed in 1966 while the plant was 
constructed. Nearly all the mains within the system are 4-inch cement asbestos pipe and all fire 
hydrants are the two-hose connection type, with no steamer nozzle. In recent years, the Village has 
seen an increased number of water main breaks, leaks, and other effects of long-term deterioration 
of these 54-year-old mains.  

Project timeline from the feasibility study -  
Facilities Planning Study/Report Phase  December 1, 2021 
Design Phase (including Permit applications) February 21, 2022 
Bidding/Negotiation Phase 1  May 4, 2022 
Construction Phase 1  July 1, 2022 
Start-Up & Commissioning Phase 1 December 1, 2022 

ARPA Funds - The preliminary cost for Phase 1 is $1,100,000. The Village anticipates receiving IEPA 
principal forgiveness of $400,000 The Village would like to ask for $250,000 from the Champaign 
County ARPA funds. Phase 2 and Phase 3 will be in consecutive years after Phase 1. Each phase is 
anticipated to cost the same amount unless prices continue to increase.  

Total Funding 
Village funds – $450,000 
Potential IEPA Principal Forgiveness - $400,000 
ARPA funds – $250,000 

Impact/importance of project needing completed – The Illinois Environmental Protection Agency’s 
(IEPA) Engineering Evaluations note that the "Unaccounted For" water percentage has risen to just 
under 15%, which is at the threshold of excessive losses. The number of main breaks and quality of 
these old "cement asbestos" mains had made the Village initiate a program of three phases of 
watermain replacement. Any water main replacement program should bring the sizes of the mains 
up to modern standards with new replacement mains to be sized at not less than 6-inch diameter. 
These projects will reduce the unaccounted-for water, thus relieving stress on the existing plant and 
well system. The new mains will also provide improved fire protection and life safety.   

53



Project summary - The Village of Pesotum is in their pursuit of adding sanitary sewer collection and 
treatment to their currently unsewered community. The Village authorized a Fehr Graham to create 
a feasibility study to assess the options available. The report is a precursor to a planning report. The 
recommended alternative was regionalization which includes a new collection system, pump station 
and force main to Tolono for regional treatment. The Village is currently applying for Illinois 
Environmental Protection Agency (IEPA) grant funds for a planning report. If successful, they will 
receive $25,000 toward the report. This planning phase would look at the recommended design in 
more detail and would include an updated cost estimate. 

Project timeline from the feasibility study -  
Facilities Planning Study/Report Phase  January 2022 – July 2022 
Design Phase (including Permit applications) August 2022 – March 2023 
Pass Rate Ordinance  November 2022 – March 2023 
Pass Debt Ordinance  November 2022 – March 2023 
Bidding/Negotiation  April 2023 – July 2023 
Loan Application September 2022 – April 2023 
Construction  July 2023 – November 2024 
Start-Up & Commissioning November 2024 – June 2025 
Normal Operation  June 2025 

ARPA Funds - The preliminary cost for the project is $8,107,000. IEPA also has grant funds for 
construction costs in unsewered communities. They have up to $5,000,000. There are no 
guarantees for obtaining this grant, but the Village will apply for that grant in order to lower project 
costs for the community. The Village would like to ask for $250,000 from the Champaign County 
ARPA funds. 

Total Funding 
Village funds – $6,640,950 
Potential IEPA Principal Forgiveness - $1,216,050 
ARPA funds – $250,000 

Impact/importance of project needing completed - The Village currently relies solely on private 
treatment and discharge systems rather than a centralized wastewater collection and treatment 
strategy. This method has many negative impacts that affect almost all facets of a municipality, 
including pollution of natural resources, discouragement of future economic and cultural 
development, and a significant decrease in financial security for both the Village and its residents. 
There is a public health hazard and odor problem associated with discharging contaminated water 
to streams and open ditches. Similar health problems are associated with wastewater that ponds in 
the backyards of residents where septic tank leach fields are not functioning properly. Having a 
sanitary sewer system would eliminate these problems completely.  

54



55

Project Summary and Preliminary Environmental Impacts Determination (PEID) 

The following project summary and environmental assessment has been prepared by the !EPA to 
assist the loan applicant in complying with the public notice requirements. Information in this 
report was obtained, in part, from the following sources: Wastewater System Upgrades submitted 
August 21, 2020 by Donohue & Associates Inc. on behalf of the Village of Tolono; Applicant 
Environmental Checklist dated January 18, 2021 ; and other information gathered by the IEP A. 

Part I - Project Information 

Project Name: Wastewater System Upgrades 

Loan Applicant: Tolono 

County: Champaign 

Current Population: 3,449 

Project Number: Ll 75849 

Future Population (30 year): 5,174 

Project Justification & Description: The Village of Tolono (Village) owns and operates a 
wastewater collection and treatment system that consists of approximately 80,100 lineal feet (LF) 
of sanitary sewers ranging from 8-inches to 12-inches in diameter, forcemains, manholes, 6 lift 
stations, and a conventional activated sludge wastewater treatment plant (WWTP). The original 
WWTP and most of the collection system was constructed in the early 1970's. The WWTP has a 
design daily average flow (DAF) of 0.235 million gallons per day (MGD) and design maximum 
flow (DMF) of 0.588 MGD. In 1984, a berm was added to the stormwater equalization basin to 
create a sludge storage lagoon. In 2011, a fixed film roughing filter was added to the primary 
clarifiers to reduce biochemical oxygen demand (BOD) loadings to the aeration basins. There is a 
tertiary filter and chemical feed building that are no longer used in the treatment process. The 
WWTP does not have a main headworks facility. Flows enter through a comminutor that grinds 
up sewage on a continuous basis. From there flows are pumped through the control building for 
primary treatment via two primary clarifiers. Secondary treatment consists of two aeration basins, 
two final clarifiers, chlorine disinfection and discharge to the receiving stream. The Village's 
current NPDES permit does not require year-round disinfection of the dry weather flows. Sludge 
from the primary clarifiers and waste activated sludge from secondary treatment are combined and 
digested in the aerobic digesters. Digested sludge is pumped to the sludge lagoon. Sludge is 
typically dredged and disposed of via land application by local farmers. 

There are no influent flow meters; therefore, the plant operators must guess when the DMF has 
been reached and divert flows to the stormwater equalization basin. The plant contains only one 
stormwater pump without an influent meter. Many of the WWTP components are over 30-years 
old and have reached the end of their useful life, reached, or exceeded their design capacity, and 
in some cases are no longer being utilized in the treatment process. 

The Village also examined their collection system for needed improvements. The Elizabeth Street 
and Watson Street Lift Stations (LS's) were constructed with the original collection system. They 
are still functioning, but they have dry pit areas that are susceptible to potential flooding with raw 
sewage should any of the piping fail; are not compatible with current systems and compliance 

1 



56

standards; and pose potential safety issues for maintenance staff. The Deerpath LS needs upgrades 
for operational and security needs. It was also determined that all 6 LS's needed to be equipped 
with communication telemetry for monitoring. · 

Additionally, within the corporate limits of the Village, there are unsewered areas that utilize septic 
systems or percolation fields for discharge. The Village would like to extend sanitary sewers to 
the Unity West Elementary School, Oaks Mobile Home Park, and Sunnyfield Subdivision. This 
will increase wastewater flows that must be treated. 

The Village and their engineers evaluated various options for wastewater treatment including a no 
discharge option, sending flows to another community for treatment, or upgrading/expanding the 
existing WWTP. They determined the most feasible option for the community would be to upgrade 
& expand their current WWTP. They evaluated several different WWTP options and ultimately 
determined upgrading and expanding the existing WWTP utilizing an Oxidation Ditch system 
would be the best alternative. 

The proposed project consists of expanding the WWTP DAF from 0.235 MGD to 0.51 MGD and 
the DMF from 0.588 MGD to 1.29 MGD, a sanitary sewer extension to serve unsewered areas, 
and lift station replacements and improvements. New WWTP improvements include: splitter box; 
fine screen; raw influent pump station; excess flow pump station and forcemain; new oxidation 
ditch, conversion of the existing clarifiers to aerobic digestors; new secondary clarifier; 
chlorination and dechlorination facilities; waste activated sludge (WAS) flow meter vault; convert 
the old chemical building to lab and control building; convert the old filter building to chemical 
and blower building; demolish the old control building; electrical and SCADA upgrades; and other 
related appurtenances. The sanitary sewer extension includes a new submersible lift station (LS 
#7); approximately 4,800 LF of 6-inch diameter forcemain; approximately 1,600 LF of 8-inch 
diameter sanitary sewer; approximately 1,200 LF of 10-inch diameter sanitary sewer; 
approximately 1,200 LF of 12-inch diameter sanitary sewer; 15 manholes; and other related 
appurtenances. Other construction includes: replacement of the Elizabeth Street LS; replacement 
of the Watson Street LS; upgrades to the Deer Path LS including chopper pumps to eliminate 
plugging of the pumps, grouting of the wet well joints, sandblasting and recoating of the piping, 
fencing, and other miscellaneous repairs. All 6 of the existing LS's will receive communication 
equipment upgrades. 

It is anticipated the year-round disinfection exemption will no longer apply. The new WWTP will 
provide for biological phosphorus removal, ammonia reduction, and total nitrogen reduction. The 
proposed WWTP work will require a modification to the existing NPDES permit prior to receiving 
a construction permit and loan. The proposed improvements will increase system functionality, 
reliability, and allow the Village to maintain compliance with current and future wastewater 
regulations. 

Project Location: The WWTP upgrade/expansion will occur at the existing WWTP location on 
South Bourne Street. The remaining work will occur at the lift station sites mentioned above and 
the sewer extension will occur to the west and south of the existing WWTP. The new lift station 
will be constructed at South Bourne Street and County Road 600 North. See attached map for 
locations. 

2 



57

Estimated Construction Start Date: October 2021 

Estimated Construction Completion Date: April 2023 

Project Cost Estimate: $12,550,000 

Part II - Environmental Review and Impacts 

Project construction impacts: Temporary adverse environmental impacts such as construction­
associated noise, blowing dust, air emissions, traffic disruption, and soil erosion will likely occur 
during construction. 

The project was submitted for review through the Illinois Department of Natural Resources 
(IDNR) EcoCAT system for compliance with the Illinois Endangered Species Act, Illinois Natural 
Areas Preservation Act (Section 17 Illinois Administrative Part 1075) and the Illinois Wetlands 
Act (Section 17 Illinois Administrative Code Part 1090). Initial review contained no record of 
threatened or endangered species within the project vicinity; however, further assessment was 
necessary for the Part 1090 wetlands review because the EcoCAT review indicated the presence 
of wetlands within the project area. Upon further review a joint consultation for Part 1075 & Part 
1090 was issued June 17, 2020 concluding that adverse effects are unlikely. 

The IDNR State Historic Preservation Office (SHPO) reviewed the information submitted for the 
project review and provided a letter dated July 1, 2020 indicating there are no historic properties 
affected by the proposed project, therefore the project complies with section 106 of the National 
Historic Preservation Act of 1966. 

Project information was submitted to the Illinois Department of Agriculture (IDOA) to assess the 
potential impact to agricultural land and determine consistency with the IEPA's Agricultural Land 
Preservation Policy and compliance with the Illinois' Fannland Preservation Act. The IDOA 
determined that all construction will be constructed on private easements or public road right-of 
way. Additionally, the IDOA concluded that all construction will be located within Tolono's 
corporate boundaries and agricultural land is not being converted. A letter was issued July 23, 
2020 indicating the project will be constructed in accordance with the IDOA's water and Sewer 
Line Construction Standards and Policies; therefore, the IDOA determined the project complies 
with the Illinois Farmland Preservation Act. 

The U.S. Army Corps of Engineers (ACOE) also reviewed the project information. The ACOE 
issued an email dated January 26, 2021 stating that it appears there are no jurisdictional waters of 
the U.S., including wetlands, that would be impacted by the discharge of dredged or fill material 
associated with construction of the project. Therefore, a Department of the Anny Section 404 
permit is not required. 

3 



58

8. Reason for Project: the current WWTP is running above capacity 

If this project is compliance-related, or involves regionalization, indicate above. 

9. Project Location(s): South Bourne Street, Tolono, IL 61880 

(May be address, address start & end points, latitude/longitude, or brief description) 

10. Does the applicant own and operate a Wastewater Treatment Plant or Facility? 0 Yes O No 
If YES, complete a. through e. If Applicant has multiple treatment facilities, questions only apply to facilities impacted by the 
proposed project. 

a. NPDES Permit Number(s) of the Treatment Facility(s): IL0031453 -------------------
b. Name of Treatment Facility(s): Village of Tolono STP 

c. Design Average Flow (OAF) of the Treatment Facility: 0.235 MGD -----------------
d. Latitude and Longitude of the discharge (from NPDES permit): 39.1544N/88.1523W --------------------
e. Name of the receiving body of water (from NPDES permit): Hackett Branch --------------------

1 f NO, complete f. and g. 

f. Name of entity providing wastewater treatment: 

g. Average flow per day delivered to this facility by the applicant: _________________ MGD 
11. Loan Applicant's current service population: 3449 --------
12. Protection of Assets (using an AMP or Equivalent) 

a. Has the loan applicant implemented a system-wide Asset Management Plan (AMP)? 

b. Is the loan applicant currently developing a system-wide Asset Management Plan? 

c. Will the loan be used to develop a system-wide Asset Management Plan? 

13. Additional Questions regarding this Project 

a. Will the project result in a 20% or greater reduction in water or energy use by the applicant? 

b. Does the project include resiliency components, such as facilities built for redundancy? 

0Yes QNo 

0Yes QNo 

QYes 0No 

QYes 0No 

0Yes QNo 
c. Does the project implement green infrastructure, such as green roofs, constructed wetlands, etc.? O Yes 0No 

0No 

QNo 

0No 

d. Does the project implement one or more agricultural best management practices (BMPs)? O Yes 
e. Will the project correct a situation that has resulted in overflows or basement backups? 0 Yes 

f. Will 50% or more of the project costs provide service to an unsewered area? 0 Yes 

14. Project Schedule 

a. Project Plan Approval Date: 3/31/2021 -----
b. Advertise for Bids: 3/30/2022 

c. Construction Start Date: 8/1/2022 -----
d. Completion of Construction: 12/1/2023 

Authorized Representative: 

IL532 3063 WPC 778 
Rev. 4/2021 

-----------------------

Funding Nomination Form for Water Pollution Control Loan Program 

Date: --------



59

Champaign County Farm Bureau 
801 N. Country Fair Drive, Suite A • Champaign II 61821-2492 
Phone: (217) 352-5235 • Fax: (217) 352-8768 • www.ccfarmbureau.com 
Bradley Uken, Manager 

March 31, 2022 

The Champaign County Farm Bureau, in strong partnership with the Champaign County Soil & 
Water Conservation District {CCSWCD) and the Illinois Nutrient Research and Education Council (NREC}, 
are proposing a county-based cover crop program. All three of the partners on this project are 
committed to conservation practices, soil health, clean water and helping farmers meet the goals 
associated with them. Each of the three partners have dedicated countless hours and financial 
resources through various programs to help farmers throughout the county be successful in making 
long-term investments in conservation . 

Cover crops are crops that are planted to provide winter soil cover and are not intended to be 
used as a cash crop. Crops used as cover crops run the gamut of species ranging from cereal rye to 
radishes, plus a whole host of mixtures of various species. The 2017 USDA Census of Agriculture, which 
is the most accurate data available, found a 50% increase in cover crop acreage between 2012 and 2017. 

Cover crops have been proven to be highly successful in reducing nutrient runoff, preventing soil 
erosion, improving soil health, and helping control weeds, pests, and diseases. Cover crops often grow 
very deep roots, deeper than corn and soybean plants. These extensive root systems help mitigate 
compaction issues in fields by loosening the soil and creating a better seed bed for spring planting 
season . With the challenges of herbicide resistant weeds, cover crops are also a potential avenue to 
control those weeds and reduce herbicide usage. The USDA's Sustainable Agriculture Research and 
Education program's 2019-2020 Cover Crop survey found that 91.2% of farmers reported an 
improvement in weed control after a solid stand of cereal rye cover crop. This report also found that 
68% of farmers who planted a cash crop like corn or soybeans into a still-living cover crop reported 
better soil moisture management. 

Despite the positive impact cover crops have, the challenges to widespread adoption of these 
practices are vast. Farmers lack the financial flexibility to invest in the added seed cost, the additional 
passes over the field, and to withstand the possible decrease in yield during the first years of cover crop 
usage. It takes multiple years for soil quality and moisture management benefits to be measurable 
enough to offset the initial investment cost. Unfortunately, these challenges have slowed the growth of 
planted acres among first time growers of cover crops. 

Recent incentive programs have had great success in increasing the acreage on which cover 
crops are utilized. One example of incentive efforts is through the Illinois Department of Agriculture 's 
(IDOA) Fall Covers for Spring Savings program. Over the last three years the IDOA has offered a $5 per 
acre incentive for farmers to plant cover crops. In 2020, the 50,000-acre statewide allotment was met in 

Champaign County Farm Bureau will strive to assist families in agriculture by recognizing and responding to issues of 
concern while strengthening partnerships and improving farm family life for this and future generations. 



60

12 hours and a total of 185,000 acres were requested. The IDOA has doubled their allotted acreage for 

2022 to 100,000 acres, still below the total requested last year. Additionally, the CCSWCD has funds 

available for cover crops, but funds available varies depending on state allocation each year. Utilizing 

incentives to increase the usage of cover crops has proven to work. However, virtually, none of these 

dollars are directly allocated to Champaign County, as we are proposing, but rather are allocated on a 

statewide, regional, or national level. 

The American Rescue Plan Act (ARPA) under its Investment in Infrastructure and Water section 

specifically allows for funds to be utilized to address non-point source pollution. Non-point source 

pollution as defined by the US EPA as resulting from land runoff, precipitation, and/or drainage. 

Furthermore, the EPA explains that non-point source pollution is caused by rainfall or snowmelt moving 

over and through the ground. As the runoff moves, it picks up and carries away natural and human 

made pollutants, depositing them in various bodies of water. The EPA identifies two specific sources of 

non-point source pollution that can be attributed to agriculture: excess fertilizers, herbicides, and 

insecticides from agricultural lands and sediment from crop lands. It is clearly stated in the final rules 

that ARPA funds can be used for non-point source pollution. Cover crops are part of larger solution to 

address non-point source pollution through prevention of soil runoff, reducing herbicide and fertilizer 

usage, and by filtering both surface and sub-surface water. 

The Champaign County Farm Bureau and our partners (CCSWCD and NREC) are requesting 

$245,000 from the ARPA funds to accelerate the usage of cover crops in Champaign County. The funding 

will allow Champaign County farmers to be at the forefront of the farm conservation effort and will 

allow Champaign County to become an example of how local investment in farm conservation efforts 

can drive change. 

Budget Outline 

• $245,000 is budgeted to be spent in total in 2022, 2023, and 2024 

• $36,500 over three years to be spent on farmer/landowner training, education and field days. 

Also included in this figure is dollars for NREC to complete a study/white paper on the project. 

• $208,500 over three years to accelerate the usage of cover crops through a per acre incentive 

paid to the farmer or landowner. 

o $69,500 to be spent on an annual basis incentivizing usage of cover crops 

o $33 per acre in incentive. On 40 acres that would be an incentive of $1,320. A minimum 

of 5 acres planted in cover crops would be needed to participate in the program. 

o 2,106 acres of cover crops would be incentivized each of the three years of the program. 



61

In January 2022, farmdocDAILY published an article titled Policy Budget for Cover Crops and the 
Lesson of Crop Insurance. The authors, Gary Schnitkey, Department of Agricultural and Consumer 
Economics at the University of Illinois and Carl Zulauf, Department of Agricultural, Environmental and 
Developmental Economics at Ohio State University outlined several financial challenges impacting 
farmers planting cover crops. Key among those were as follows: 

• "Current evidence largely suggests cover crops do not raise yields or returns in the first years of 
adoption." 

• "Lack of clear evidence of higher return or lower risk means public subsidies will have to be paid 
to incentivize the planting of cover crops." 

• "For cover crops, practice cost is at least the planting cost of seed, equipment, and labor. We 
estimate that it averages at least $37 /acre as of 2021. It will vary by farm, farmer, land, and 
agroclimate." 

• " ... the subsidy needed to obtain a large planting of cover crops will need to be sizable and will 
need to increase as the target acres of cover crops increase." 

Two aspects of the program that the partners want to highlight are ensuring that small farmers have 
equal opportunity for funding and that first time planters of cover crops also have an opportunity for 
funding. To achieve these goals, the partners, through the application process, will provide extra points 
to those that are first time planter of cover crops and are considered small farmers. These additional 
points and the manner of distribution will be clearly outlined on the application for applicants to 
understand prior to apply for the incentive dollars. 

The program partners will perform random verification checks on 20% of the farmers/landowners 
enrolled in the program. This verification process will confirm planted acres, seed variety planted, and 
seeding rate along with other pertinent information. 

We feel a key to the success of a cover crop program is making it a multi-year program. lncentivizing 
farmers and landowners to try cover crops over multiple years will allow farmers to get to the point 
where the returns of investment in cover crops will start to eclipse the cost of implementation. It will 
also allow farmers the time to evaluate all their options with regards to cover crop implementation and 
let them make the best management decisions for their farms. 

All partners will work in concert with each other on the project. Generally, the Champaign County 
Farm Bureau will handle the education portion of the program, the CCSWCD will work with 
farmers/landowners on their application and signing up, and NREC will develop grower surveys and 
develop a white paper on the outcomes of the program. However, each group will provide input and 
resources to other aspects of the program. 

The vision of the Champaign County Farm Bureau, CCSWCD, and NREC is that farmers across the 
county will embrace cover crops to further improve the health of the soil, water, and the environment. 
This program offers a unique opportunity to demonstrate that a local commitment can have a significant 
impact on conservation in the county. We believe this program will show that focused programs at a 
local level will have an impact on cover crop usage in Champaign County. We strongly believe that with 
the help of ARPA funds we can accelerate these advances for the betterment of farmers, landowners, 
and our urban neighbors. 



62

CCES Project: Acquire Existing Warehouse/Storage Facility 

Faci I ity Upfront Costs 2022--2024 

Operating Costs 2022--2023 

Transport & Processing 2024 ... 

The three separate pieces of the puzzle align positively with the ARPA funds to be obligated by Dec 31, 2024 and expended by Dec 31, 2026 ... 

Upfront Costs: CCES expected to launch its capital campaign in Spring 2022 for a 18-month period or possibly a two-year period, 2022-2024. 

Operating Costs: Separately, but concurrently during 2022 and 2023, as part of the annual budget review process, CCES will seek to procure 

commitments to cover operational costs for a HHW collection facility. CCES will consult with the county and all municipalities in 

Champaign County, and from other identified stakeholder groups. 

Transport & Processing Costs: Wonderful news is that IEPA recently indicated that-beginning in 2024, IEPA will appropriate $275,000 annually 

to cover transportation and processing costs for five new HHW collection facilities to be established in areas of the state remote from 

the limited network of existing HHW Collection Facilities. 

4/7/2022 



63

Upfront Project Costs: Capital Campaign, Real Estate, Permitting, & Equipment: $1,500,DD0- $1,750,000 

Champaign County ARPA Fund Request 

Remaining balance to raise: 

1) Capital Campaign 

2) Facility Purchase/Lease 

3) Design Review/Architectural Plan 

4) Local Siting Approval & Pennit Fees 

Upfront ... Additional costs ... 

Legal fees, Insurance, and Finance 

Inspections 

5) Equipment, Furnishings, and Site Furnishings 

Signage & Display 

Security System 

Telecommunications 

Contingencies 

$1,500,000 

~ .-..?...:. - 650,000 

850,000 

85,000 

360,000 - 480,000 

25,000 

700,000 
570,000 -

690,000 

$1,750,000 

~650,000 

1,100,000 

110,000 

360,000 - 480,000 

25,000 

100,000 
595,000-
715,000 

4/7/2022 



1 3/28/2022 

HHW Collection Facility in Champaign County 

Project summary. Establish a Household Hazardous Waste Collection Facility in central Champaign County 

Is this the same request ELUC considered in September 2021?  What’s different about this request? 

Champaign County Environmental Stewards (CCES) requested Champaign County APRA funds in 
September 2021 and returns with the following modified request for Champaign County ARPA funds 
this April.    

September 2021 April 2022 

ARPA Funds Request 

Year 2022     $472,110 
Year 2024  $2,583,670 

   Total:  $3,055,780 

ARPA Funds Request 

Year 2022   $480,000 
Year 2023   $170,000 

   Total:  $650,000 

• In 2022, the amount of $472,110 to complete
planning, design, permitting, and acquiring land for a
new facility.
• In 2024, the amount of $2,583,670 to complete
facility construction, targeted for completion in 2024.

• In 2022, the amount of $480,000 to purchase or
lease an existing facility of 6,000 - 8,000 square feet of
industrial/warehouse space in central Champaign
County.
• In 2023, the amount of $170,000 to be used for
architectural plans, permitting, and re-purposing the
existing facility.

CCES will use the requested ARPA funds only to support upfront costs for CCES to establish a fixed Household 
Hazardous Waste Collection Facility in central Champaign County.  

CCES intends to purchase and re-purpose the facility. At such time that the facility is operational, CCES will  
arrange for property maintenance.    

(continued) 

64



2 3/28/2022 

HHW Collection Facility in Champaign County 

CCES Project to Acquire Existing Facility. The nonprofit organization Champaign County Environmental Stewards 
(CCES) seeks to purchase or lease an existing facility of 6,000 - 8,000 square feet of industrial/warehouse space in 
central Champaign County to serve as a fixed Household Hazardous Waste Collection Facility.1 Best available 
information is that existing industrial or warehouse space in central Champaign County is limited, leasing at $4-$8 
per square foot and selling at $30-$60 square foot.2 

Overall Project Timeline. 

 Conduct capital campaign to purchase or lease warehouse facility 15 months, starting April 2022 
 Receive stakeholder commitment and support for operational costs 2022-2023 

 Develop facility plans and apply for local siting approval and IEPA permit 2022-2023 

 Re-purpose existing space for HHW facility 2023-2024 

 Arrange for IEPA intergovernmental agreement 2023-2024 

 HHW Collection Facility grand opening 2024 -2025 

ARPA Funds. 

Upfront costs estimate (includes real estate acquisition, plan development, permitting, and equipment): 
$1,500,000 to $1,750.000.       CCES is requesting $650,000 from the Champaign County ARPA funds. 

MORE ABOUT THE CCES PROJECT 

1) Upfront Project Costs:  Real Estate, Plan, Permitting, & Equipment: $1,500,000 - $1,750,000

Potential for grant funds: Presently unknown. Non-existent in recent years. 
CCES capital campaign: $850,000 - $1,100,000 (in progress) 

Champaign County ARPA fund request: $650,000 

2) Operating Costs:  $175,000 annually
Local government agencies and stakeholders will be asked to share operating costs of a newly established
facility. During 2022, CCES will make a separate request to each local governmental entity to provide their
fair-share proportionate amount of support for operating costs. (A best estimate  is that Champaign County
would be asked to provide roughly 14.5% of the operating costs, or $26,000 annually.)

3) Processing, Transport, and Generator Liability Costs:  $275,000 annually
To improve availability of HHW infrastructure in Illinois, the Illinois EPA has agreed to annual
appropriations of an additional $275,000 per new HHW facility, for up to five additional HHW collection
facilities to be established in areas of the state sufficiently remote from the limited network of existing
HHW collection facilities. This annual IEPA funding support is expected to be available beginning July
2024 through June 2027. CCES wants to use this IEPA funding to establish  a HHW Collection facility in
Champaign County in 2024 or in 2025.

Impact/importance of project needing completion: 

A safe and effective HHW collection facility in Champaign County, one convenient to residents with regular 
year-round, part-time hours, can decrease the risks of:

65

-



3 3/28/2022 

HHW Collection Facility in Champaign County 

 Groundwater and surface water contamination from HHW dumping,3

 Accidental poisonings, or other medical problems from hazardous chemical exposure in
the home,4

 HHW-initiated or accelerated house fires,
 Firefighters’ exposure to hazardous chemicals and highly toxic smoke while responding to

house fires,
 Solid waste workers exposure to improperly disposed chemicals,5

 Damage to solid waste infrastructure (including trucks, recycling facilities, landfill liners, etc.),
 Wastewater treatment plant upsets,6 and
 Upset and damage to residential septic systems.

Notes 

1. The facility additionally will serve as a year-round Program Collection Site for Champaign County residents to
participate in the Residential Electronics Collection program administered by the Illinois EPA and supported
by electronics manufacturers doing retail business in Illinois.

2. Recent conversation with real estate broker Jill Guth, of Guth & Associates.

3. Overall, between 40 and 50 percent of the US population depends on groundwater as its primary drinking
water source, but that percentage is much higher in rural areas. Without access to proper disposal methods,
these groundwater sources could potentially become contaminated by HHW if poured on the ground or
dumped into a roadside ditch.

The Mahomet Aquifer Protection Task Force: Findings and Recommendations published December  21, 2018,
identifies ‘household hazardous waste/pharmaceuticals and personal care products’ as Potential and Current
Contamination Threats to the Water Quality of the Mahomet Aquifer.

4. U.S. poison control centers logged 2.1 million human exposures and 2,619 deaths in 2019. These are mostly
acute exposures and occur disproportionately in children five years and younger. See, Gummin, David D,
Mowry, James B, et. al., “Abstract of 2019 Annual Report of the American Association of Poison Control
Centers” National Poison Data System (NPDS): 37th Annual Report – PubMed (nih.gov), December 2020, and
also the 2019 Poison Control Data Snapshot, at https://piper.filecamp.com/uniq/UbJLy30qeHredpFe.pdf.

5. Waste collection workers in Maine were recently burned by hydrochloric acid, improperly disposed of in the
solid waste. Press Herald, 2020, https://www.pressherald.com/2020/11/05/waste- collectors-injured-by-
chemicals-in-trash/.

6. Municipal wastewater treatment systems are not designed to treat hazardous wastes, and hence  such
hazardous waste containing heavy metals and synthetic chemicals can pass directly to the effluent and
sludge, lead to groundwater contamination, and compromise worker safety.

66

https://piper.filecamp.com/uniq/UbJLy30qeHredpFe.pdf.%203
https://www.pressherald.com/2020/11/05/waste-collectors-injured-by-chemicals-in-trash/
https://www.pressherald.com/2020/11/05/waste-collectors-injured-by-chemicals-in-trash/
https://www.pressherald.com/2020/11/05/waste-collectors-injured-by-chemicals-in-trash/


Champaign County 

American Rescue Plan Act Funds

Request:  HHousehold Hazardous Waste Collection Facility

Excerpt of 

Handout from the ELUC Study Session in September 2021 

Excerpt, HHW Facility Request at Sept 2021 ELUC Study Session

67



• Interim Final Rule 31 CFR 35.6(e)(1)

• Clean Water State Revolving Fund (CWSRF) eligible project

• HHW, improperly handled, stored, or disposed of, is a type of
nonpoint source pollution

• HHW collection facility to address nonpoint source pollution

Only ccapital costs are eligible, under the CWSRF loan program.

Excerpt, HHW Facility Request at Sept 2021 ELUC Study Session

68



• Year 2022    $472,110

• Year 2024      $2,583,670

Request for Champaign County ARPA Fund Support:  $3,055,780

Excerpt, HHW Facility Request at Sept 2021 ELUC Study Session

69



Why we need a HHW Collection Facility 

• Mahomet Aquifer Task Force Report -- HHW is ccontamination threat

Excerpt, HHW Facility Request at Sept 2021 ELUC Study Session

70

Danville • 

~ Mahomet Aquifer 

CJ Sangamon River Watershed 



Why we need a HHW Collection Facility 

• HHW Collection option needs to be convenient and consistent.

CCES HHW Collection Survey 

Excerpt, HHW Facility Request at Sept 2021 ELUC Study Session

71

A Local household 
hazardous waste 
collection faci lity 
that is open .•. 

ANSWER CHOICES 

Annual one-day 
household hazardous 
waste collection 
event offered on .•• 

... Annual one-day household hazardous waste collection event offered on the same Saturday each spring. 

... A local household hazardous waste collect ion facility that is open year-round on a part-time basis. 

TOTAL 

• RESPONSES · 

40.42% 213 

59.58% 314 

527 


	Water Projects Chart
	Sheet1

	ELUC ARPA Proposals - Water Projects w Page #s
	I. Sangamon Valley Public Water District ARPA Proposal
	I. Sangamon Valley Public Water District ARPA Proposal Handout 4-7-22
	SVPWD-1
	SVPWD

	II. A. Penfield Water District ARPA Proposal
	II. B. Triple Fork Drainage District - ARPA Request
	II. C. Ludlow Water Supply Distribution SystemARPA Information
	II. D. LudlowWasteWaterSewer 7-19-2021
	III. A. Ogden Water Projects Proposal
	1770-43 ARPA Fund Request
	Broadway Street Drainage Project
	Norteast Ogden Drainage Project
	Rail Trail Area Drainage Project
	Wastewater Treatment Plant Remodeling

	III. B. Royal ARPA Information
	III. C. St Joseph ARPA Request Final
	IV. A. Pesotum Consolidated DD
	Pesotum Consolidated Drainage District  
	Overview		

	Replace tile from Open ditch back to I-57
	Project impact 
	Slide Number 5
	Slide Number 6
	When surface water is not controlled 
	Slide Number 8
	Project Impact	
	Slide Number 10
	Pesotum Drainage District
	Drainage is a Utility
	Request	
	Slide Number 14

	IV. B. Ivesdale ARPA Information
	IV. C. Village of Pesotum ARPA Information
	IV. D. Village of Tolono ARPA Request for Wastewater Treatment Upgrades
	Champaign Co FB Updated Proposal
	CCES - Acquire Existing Warehouse-Storage Facility
	CCES - Establish a HHW Waste Collection Facility
	VII. F. CCES ARPA Request_HHW Facility_032822
	Overall Project Timeline.
	MORE ABOUT THE CCES PROJECT
	Impact/importance of project needing completion:

	Excerpt_ELUC Sept 2021 Study Session





